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TA Technology (Shanghai) Co., Ltd. tested the above equipment in accordance with the requirements in FCC
CFR47 Part 2 (2020)/ FCC CFRA47 Part 27C (2020). The test results show that the equipment tested is capable
of demonstrating compliance with the requirements as documented in this report.
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Summary of Measurement Results

Number | Test Case Clause in FCC rules Verdict
’ RF Power Output and Effective Isotropic | 2.1046 PASS
Radiated Power 27.50(d)(4)/27.50(h)(2)
2 Occupied Bandwidth 2.1049 PASS
_ 27.53(h)
3 Band Edge Compliance 127 53(m) PASS
4 Peak-to-Average Power Ratio 27.50(d)/KDB971168 D01(5.7) PASS
5 Frequency Stability 2.1055/27.54 PASS
2.1051
6 Spurious Emissions at Antenna Terminals | /27.53(h) PASS
127.53(m)
2.1053
127.53(h)
7 Radiates Spurious Emission 127.53(9) PASS
127.53(m)
127.53(f) /127.53(c)

Date of Testing: (Original) April 28, 2020 ~ June 1, 2020
(Variant) December 27, 2021~January 10, 2022

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
All indications of Pass/Fail in this report are opinions expressed by TA Technology (Shanghai) Co., Ltd. based
on interpretations and/or observations of test results. Measurement Uncertainties were not taken into account
and are published for informational purposes only.

220233L2G (Report No.: R2112A1138-R7) is a variant model of M2006C3LG (Report No.:
R2004A0237-R7V1).Test values partial duplicated from Original for variant. There is only
verifying Conducted Power and test Radiated Spurious Emissions for variant in this report.
The Difference between M2006C3LG and 220233L2G refer to the following table:

) M2006C3LG 220233L2G
Difference - :
(Original) (Variant)
Rear Camera 13M 13M+2M
Finger Print Sensor not support support
RF Part RF band are same between 220233L.2G RF PA and M2006C3LG RF PA.
Modem has been changed to adjust PA used and bias.
RF PA RF SW Calibration files have also been updated to improve GSM linearized
Supplier Part character, WCDMA performance under extreme condition and LTE current
consumption performance.
RF HW There are no change of DRX Saw and Duplexer.
PART M2006C3LG RF PA: 220233L2G RF PA:
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 3 of 113
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~TXM+PA ~TXM+PA
~TXM—VC7916-53M ~TXM—OM8816-62M
—-PA-- VC7643-62M —-PA-- HS8443-61M

There are no change of DRX Saw and Duplexer.
Except of TXM and PA changes, The capacitance and inductance on the RF
path also have some difference.

Others The same The same

The detailed product change description please refers to the Difference Declaration Letter.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 4 of 113
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




~_/ _RF Test Report Report No.: R2112A1138-R3

1 Test Laboratory

1.1 Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

1.3 Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000
Website: http://www.ta-shanghai.com
E-mail: xukai@ta-shanghai.com
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 5 of 113
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2 General Description of EQuipment under Test

2.1 Applicant and Manufacturer Information

Applicant Xiaomi Communications Co., Ltd.

Applicant add
IS B 2 District, Beijing, China, 100085

#019, 9th Floor, Building 6, 33 Xi'erqgi Middle Road, Haidian

Manufacturer Xiaomi Communications Co., Ltd.

Manufacturer address

District, Beijing, China, 100085

#019, 9th Floor, Building 6, 33 Xi'erqgi Middle Road, Haidian

2.2 General information

EUT Description
Model 220233L2G
Original IMEI 1: 863234040033848
IME] (M2006C3LG) IMEI 2: 863234040038441
Variant IMEI 1: 862643060048620
(220233L2G) IMEI 2: 862643060048638
Hardware Version P2
Software Version MIUI 12.5
Antenna Type PIFA Antenna
Frequency(MHz) Gain (dBi)
1710 -1.0
1740 -0.5
1770 -0.5
2490 -1.1
Antenna Gain 2520 1.2
2550 -0.8
2580 -0.6
2610 -1.1
2640 -14
2670 -1.52
WCDMA Band IV;
Test Mode(s)
LTE Band 4; LTE Band 7, LTE Band 38, LTE Band 41;
: (GSM)GMSK,8PSK; (WCDMA) BPSK, QPSK,16QAM; (LTE)QPSK
Test Modulation
16QAM;
HSDPA UE Category 24
HSUPA UE Category 7
LTE Category 4
Maximum E.LR.P./ | WCDMA Band IV: 22.28dBm
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 6 of 113
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E.R.P. LTE Band 4: 22.42dBm
LTE Band 7: 22.57dBm
LTE Band 38: 21.53dBm
LTE Band 41: 22.97dBm
Rated Power Suppl
Voltage: ¥ sesv
Extreme Voltage Minimum: 3.6V Maximum: 4.4V
'E::zrgfature Lowest: 0°C Highest: +40°C
Mode Tx (MHz) Rx (MHz)
WCDMA Band IV 1710 ~ 1755 2110 ~ 2155
Operating  Frequency LTE Band 4 1710 ~ 1755 2110 ~ 2155
Range(s) LTE Band 7 2500 ~ 2570 2620 ~ 2690
LTE Band 38 2570 ~ 2620 2570 ~ 2620
LTE Band 41 2535 ~ 2655 2535 ~ 2655

Note: 1. The EUT is sent from the applicant to TA and the information of the EUT is declared by
the applicant.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 7 of 113
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3 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:

FCC CFRA47 Part 27C (2020)
ANSI C63.26 (2015)
Reference standard:

FCC CFRA47 Part 2 (2020)

KDB 971168 D01 Power Meas License Digital Systems v03r01

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 8 of 113
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4  Test Configuration

There is more than one SIM card slot, each one should be applied throughout the compliance test
respectively, and however, only the worst case (SIM 1) will be recorded in this report

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), for WCDMA the worst emission was found in position (Z axis, horizontal
polarization) and the worst case was recorded; for LTE the worst emission was found in position (Y
axis, verticalpolarization) and the worst case was recorded.

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.

The following testing in WCDMAV/LTE is set based on the maximum RF Output Power.

The following testing in different Bandwidth is set to detailin the following table:

Test modes are chosen to be reported as the worst case configuration below for WCDMA Band IV:

Modes/Modulation

Test items
WCDMA Band IV
RMC

RF Power Output and Effective Isotropic Radiated Power HSDPA/HSUPA

DC-HSDPA/HSPA+
Occupied Bandwidth RMC
Band Edge Compliance RMC
Peak-to-Average Power Ratio RMC
Frequency Stability RMC
Spurious Emissions at Antenna Terminals RMC
Radiates Spurious Emission RMC
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 9 of 113
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Test modes are chosen to be reported as the worst case configuration below for LTE Band 4/7/38/41:

Test
: Bandwidth (MHz) Modulation RB es
Test items | Modes Channel
1.4 10 | 15 | 20 | QPSK | 16QAM 50% | 100% M
RF Power LTE4 | O | O O| O | O @) @) O o) o) O|0O0|O
Output and
Effective LTE7 O|lO|0O0]| O @) @) O o) o) O|O0|O
Isotropic
Radiated LTE 38 oO|lO|0O0]| O @) O ) o) o) O|0O0|O
Power —
LTE 41 oO|lO|0O0]| O @) O o) O|0O0|O
LTE4 o[ o] o|o]o]o]| o 0 o |o|o]|oO
Occupied LTE 7 (0] (0] 0] 0] (0] 0] 0] O|l0]|0O
Bandwidth | LTE 38 O|lO|0O0]| O @) @) o) O|0O0|O
LTE 41 O|lO|0O0]| O @) @) o) O|0O0|O
LlTE4 o[ o] o|o]o]o]| o 0 o |o 0
Band Edge | LTE7 O|lO|0O0]| O O o) O @) @)
Compliance | LTE 38 (0] 0 0] 0] 0 0] O 0 0]
LTE 41 (0] (0] O O (0] O O (0] O
Poak oA LTE4 |[o|o|o|o|o|o]| o 0 o |o|lo]o
cAIOAVer M 1E 7 olo|o|o]| o 0 o |o|lo|o
age Power
Ratio LTE 38 O|lO|0O0]| O @) O o) 0O|O0|O
LTE 41 O|lO|0O0]| O @) O o) O|0O0|O
LTE4 o[ o] o|o]o]o]| o 0 o] o o |o|o]|oO
Frequency LTE 7 O|0O0)| O] O O O (0] O ) 0|0 |0
Stability LTE 38 O|lO|0O0]| O @) @) ) o) o) 0|0 |O
LTE 41 O|lO|0O0]| O @) @) O o) o) O|0O0|O
| e4 o [o|o|o|ofo]| o 0 | ololo
Spurious
Antenna | LTE 38 olo|lo|lo]| o 0 | olo|o
Terminals
LTE 41 olo|lolo]| o o | ololo
| mE4 0 SN0 o[ o o o
Souriovs | LTE7 ol o]0 O | O | 0|
Emission | LTE 38 O | | O | O |
LTE 41 o] o0 o] o | 0 | | O |
Note 1. The mark “O” means that this configuration is chosen for testing.

2. The mark “-” means that this configuration is not testing.

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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5 Test Case Results

5.1 RF Power Output and Effective Isotropic Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT is controlled by the Base Station Simulator to ensure max
power transmission and proper modulation.

1. The testing follows FCC KDB 971168 D01 v03r01 Section 5.8 and ANSI C63.26 (2015).

a) Connect the equipment as illustrated. Mount the equipment with the manufacturer specified
antenna in a vertical orientation on a manufacturer specified mounting surface located on a
non-conducting rotating platform of a RF anechoic chamber (preferred) or a standard radiation site.
b) Key the transmitter, then rotate the EUT 360° azimuthally and record spectrum analyzer power
level (LVL) measurements at angular increments that are sufficiently small to permit resolution of all
peaks. If a standard radiation test site is used, raise and lower the test antenna to obtain a maximum
reading at each angular increment. (Note: several batteries may be needed to offset the effect of
battery voltage droop, which should not exceed 5% of the manufactured specified battery voltage
during transmission).

c) Replace the transmitter under test with a vertically polarized half-wave dipole (or an antenna
whose gain is known relative to an ideal half-wave dipole). The center of the antenna should be at the
same location as the center of the antenna under test.

d) Connect the antenna to a signal generator with a known output power and record the path loss
(in dB) as LOSS. If a standard radiation test site is used, raise and lower the test antenna to obtain a
maximum reading.LOSS = Generator Output Power (dBm) — Analyzer reading (dBm)

e) Determine the effective radiated output power at each angular position from the readings in steps
b) and d) using the following equation:ERP (dBm) = LVL (dBm) + LOSS (dB)

f) The maximum ERP is the maximum value determined in the preceding step.

g) When calculating ERP, in addition to knowing the antenna radiation and matching characteristics,
it is necessary to know the loss values of all elements (e.g.transmission line attenuation, mismatches,
filters, combiners) interposed between the point where transmitter output power is measured, and the
point where power is applied to the antenna. ERP can then be calculated as follows:

EIRP (dBm) = Output Power (dBm) - Losses (dB) + Antenna Gain (dBi)

where:dBd refers to gain relative to an ideal dipole.

EIRP (dBm ) = ERP (dBm) + 2.15 (dB.)

The RB allocation refers to section 5.1, using the maximum output power configuration.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 11 of 113
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Test Setup

FF cable
EUT Base station Simulator

The loss between RF output port of the EUT and the input port of the tester has been taken into
consideration.

Transmitter Test
Antenna Antenna

i TRANSMITTER SPECTRUM
! UMDER TEST ANALYZER
1
: ||
TURNTABLE
: ANECHOIC CHAMBER OR
| STAMDARD TEST SITE
I o o o o o N BN B N N A 1
m e m
Half-wave
Vertical Test

Antenna  Antenna

1

! 1

! 1

! 1

I i

[ 1

! i

! i

! 1

! 1

! 1

! 1

! 1

! 1

! RF SIGMAL i SPECTRUM

! GEMERATOR i AMNALYZER
i

1

[ i

! 1

! 1

[ 1

! I

i

. i

! i

| 1

[ TURNTABLE |

ANECHOIC CHAMBER OR
STANDARD TEST SITE

Note: Area side:2.4mX3.6m

The radiated emission was measured in the following position: EUT stand-up position (Z axis),
lie-down position (X, Y axis). The worst emission was found in stand-up position (Z axis) and the
worst case was recorded.

Limits
No specific RF power output requirements in part 2.1046.

Rule Part 27.50(d) (4) specifies that “Fixed, mobile and portable (hand-held) stations operating in the
1710-1755 MHz band are limited to 1 watt EIRP”

Rule Part 27.50(h) (2) specifies that “Mobile and other user stations. Mobile stations are limited to 2.0
watts EIRP. All user stations are limited to 2.0 watts transmitter output power.”

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 12 of 113
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Part 27.50(d)(4)Limit < 1W (30dBm)
Part 27.50(h)(2) Limit < 2W (33dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=0.4 dB for RF power output, k = 2, U= 1.19 dB for ERP/EIRP.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 13 of 113
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Test Results

Conducted Power (dBm) EIRP (dBm)
Channel | Channel | Channel | Channel | Channel | Channel
WCDMA Band IV 1312 1413 1513 1312 1413 1513
1712.4 1732.6 1752.6 1712.4 1732.6 1752.6
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
RMC 12.2k 22.77 22.78 22.75 22.27 22.28 22.25
AMR 12.2k 22.67 22.69 22.62 22.17 22.19 2212
Sub - Test 1 21.19 21.20 21.17 20.69 20.70 20.67
HSDPA Sub-Test2 | 21.18 21.19 21.16 20.68 20.69 20.66
Sub-Test3 | 21.17 21.18 21.15 20.67 20.68 20.65
Sub-Test4 | 21.16 21.17 21.14 20.66 20.67 20.64
Sub - Test 1 19.65 19.66 19.63 19.15 19.16 19.13
Sub - Test 2 19.64 19.65 19.62 19.14 19.15 19.12
HSUPA Sub-Test3 | 20.62 20.64 20.61 20.12 20.14 20.11
Sub - Test 4 19.61 19.63 19.60 19.11 19.13 19.10
Sub-Test5 | 20.60 20.62 20.59 20.10 20.12 20.09
Sub - Test 1 21.11 21.14 21.09 20.61 20.64 20.59
DC.HSDPA Sub-Test2 | 21.10 21.13 21.08 20.60 20.63 20.58
Sub-Test3 | 21.18 21.12 21.09 20.68 20.62 20.59
Sub-Test4 | 21.17 21.11 21.08 20.67 20.61 20.58
HSPA+ 16QAM 21.66 21.69 21.65 21.16 21.19 21.15
LTE Band 4 Conducted Power(dBm) EIRP (dBm)
RB RB Channel/Frequency(MHz)
BW Modulation size | offset 19957/ | 20175/ | 20393/ | 19957/ | 20175/ | 20393/
1710.7 | 17325 | 1754.3 | 1710.7 | 1732.5 | 1754.3
1 0 22.51 22.57 | 2249 | 22.01 22.07 | 21.99
1 2 2270 | 22.72 | 22.74 | 22.20 | 22.22 | 22.24
1 5 2246 | 2240 | 2244 | 2196 | 21.90 | 21.94
QPSK 3 0 22.78 | 22.81 2277 | 2228 | 22.31 | 22.27
3 2 22.71 2292 | 22.89 | 22.21 2242 | 22.39
1AMz 3 3 2280 | 22.66 | 22.84 | 22.30 | 2216 | 22.34
6 0 2188 | 21.89 | 21.80 | 21.38 | 21.39 | 21.30
1 0 2203 | 21.85 | 2190 | 21.53 | 21.35 | 21.40
16QAM 1 2 22.01 2197 | 21.92 | 21.51 2147 | 2142
1 5 2188 | 21.88 | 2190 | 21.38 | 21.38 | 21.40

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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3 0 2176 | 21.72 | 21.74 | 21.26 | 21.22 | 21.24
3 2 2179 | 21.72 | 2175 | 21.29 | 21.22 | 21.25
3 3 2170 | 21.78 | 21.70 | 21.20 | 21.28 | 21.20
6 0 20.82 | 20.82 | 20.84 | 20.32 | 20.32 | 20.34
RB RB Channel/Frequency(MHz)
BW Modulation size | offset 19965/ | 20175/ | 20385/ | 19965/ | 20175/ | 20385/
1711.5 | 17325 | 1753.,5 | 1711.5 | 1732.5 | 1753.5
1 0 2253 | 22.61 2252 | 22.03 | 22.11 22.02
1 7 2268 | 2275 | 22.78 | 22.18 | 22.25 | 22.28
1 14 2249 | 2245 | 2248 | 2199 | 2195 | 21.98
QPSK 8 0 2188 | 21.93 | 2190 | 21.38 | 2143 | 21.40
8 4 21.83 | 22.02 | 22.01 2133 | 21.52 | 21.51
8 7 21.90 | 21.77 | 21.94 | 2140 | 21.27 | 21.44
15 0 2188 | 2193 | 21.83 | 21.38 | 2143 | 21.33
oMz 1 0 2206 | 21.87 | 2193 | 21.56 | 21.37 | 21.43
1 7 2204 | 2197 | 2196 | 21.54 | 21.47 | 21.46
1 14 2190 | 2192 | 2193 | 2140 | 2142 | 21.43
16QAM 8 0 20.87 | 20.85 | 20.86 | 20.37 | 20.35 | 20.36
8 4 20.90 | 20.85 | 20.87 | 20.40 | 20.35 | 20.37
8 7 20.80 | 20.90 | 20.83 | 20.30 | 20.40 | 20.33
15 0 20.85 | 20.86 | 20.87 | 20.35 | 20.36 | 20.37
RE RE Channel/Frequency(MHz)
BW Modulation size | offset 19975/ | 20175/ | 20375/ | 19975/ | 20175/ | 20375/
17125 | 17325 | 17525 | 17125 | 17325 | 1752.5
1 0 2250 | 2259 | 2248 | 22.00 | 22.09 | 21.98
1 13 2266 | 22.71 2275 | 2216 | 22.21 | 22.25
1 24 2246 | 2240 | 2244 | 2196 | 21.90 | 21.94
QPSK 12 0 2185 | 21.88 | 21.86 | 21.35 | 21.38 | 21.36
12 6 21.81 2198 | 21.96 | 21.31 2148 | 21.46
12 13 2188 | 21.75 | 2190 | 21.38 | 21.25 | 21.40
5MHz 25 0 21.88 | 21.92 | 21.81 2138 | 2142 | 21.31
1 0 2203 | 21.83 | 2190 | 21.53 | 21.33 | 21.40
1 13 22.01 2195 | 2193 | 21.51 2145 | 21.43
16QAM 1 24 2187 | 2190 | 21.89 | 21.37 | 21.40 | 21.39
12 0 20.85 | 20.81 20.83 | 20.35 | 20.31 | 20.33
12 6 20.87 | 20.80 | 20.83 | 20.37 | 20.30 | 20.33
12 13 20.77 | 20.85 | 20.79 | 20.27 | 20.35 | 20.29

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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25 0 20.83 | 20.82 | 20.82 | 20.33 | 20.32 | 20.32
RB RB Channel/Frequency(MHz)
BW Modulation size | offset 20000/ | 20175/ | 20350/ | 20000/ | 20175/ | 20350/
1715 | 17325 | 1750 1715 | 17325 | 1750
1 0 2252 | 22.60 | 22.51 22.02 | 2210 | 22.01
1 25 2269 | 2276 | 22.79 | 2219 | 22.26 | 22.29
1 49 2248 | 2244 | 2247 | 2198 | 21.94 | 21.97
QPSK 25 0 2188 | 21.93 | 2190 | 21.38 | 2143 | 21.40
25 13 2184 | 22.03 | 22.00 | 21.34 | 21.53 | 21.50
25 25 2190 | 21.79 | 2195 | 2140 | 21.29 | 2145
10MHz 50 2192 | 2194 | 21.85 | 2142 | 2144 | 21.35
1 2205 | 21.86 | 2192 | 2155 | 21.36 | 21.42
1 25 2204 | 2199 | 2196 | 21.54 | 2149 | 21.46
1 49 2190 | 21.92 | 2192 | 2140 | 2142 | 2142
16QAM 25 0 20.88 | 20.86 | 20.87 | 20.38 | 20.36 | 20.37
25 13 20.89 | 20.84 | 20.86 | 20.39 | 20.34 | 20.36
25 25 20.80 | 20.90 | 20.83 | 20.30 | 20.40 | 20.33
50 0 20.86 | 20.87 | 20.86 | 20.36 | 20.37 | 20.36
RE RE Channel/Frequency(MHz)
BW Modulation size | offset 20025/ | 20175/ | 20325/ | 20025/ | 20175/ | 20325/
17175 | 17325 | 17475 | 17175 | 17325 | 1747.5
1 0 22.51 2256 | 2249 | 22.01 22.06 | 21.99
1 38 22.67 | 2275 | 2276 | 2217 | 22.25 | 22.26
1 74 2245 | 2239 | 2243 | 2195 | 21.89 | 21.93
QPSK 36 0 2186 | 21.89 | 21.87 | 21.36 | 21.39 | 21.37
36 18 21.81 2198 | 2196 | 21.31 2148 | 21.46
36 39 21.87 | 21.76 | 21.91 21.37 | 21.26 | 21.41
15MH 75 2190 | 2190 | 21.80 | 2140 | 21.40 | 21.30
1 2200 | 21.84 | 2190 | 2150 | 21.34 | 21.40
1 38 2202 | 2196 | 21.94 | 2152 | 21.46 | 21.44
1 74 21.87 | 21.88 | 21.89 | 21.37 | 21.38 | 21.39
16QAM 36 0 20.85 | 20.84 | 20.84 | 20.35 | 20.34 | 20.34
36 18 20.86 | 20.79 | 20.82 | 20.36 | 20.29 | 20.32
36 39 20.78 | 20.86 | 20.80 | 20.28 | 20.36 | 20.30
75 0 20.83 | 20.82 | 20.82 | 20.33 | 20.32 | 20.32
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RB RB Channel/Frequency(MHz)
BW Modulation size | offset 20050/ | 20175/ | 20300/ | 20050/ | 20175/ | 20300/
1720 | 17325 | 1745 1720 | 17325 | 1745
1 0 2248 | 2252 | 2246 | 2198 | 22.02 | 21.96
1 50 2266 | 22.71 2274 | 2216 | 22.21 22.24
1 99 2243 | 2238 | 2240 | 2193 | 2188 | 21.90
QPSK 50 0 2183 | 2184 | 2183 | 2133 | 21.34 | 21.33
50 25 2179 | 2194 | 2193 | 2129 | 2144 | 2143
50 50 2184 | 21.71 2187 | 21.34 | 21.21 21.37
OMHz 100 2187 | 2185 | 21.76 | 2137 | 2135 | 21.26
1 2188 | 21.80 | 2185 | 21.38 | 21.30 | 21.35
1 50 2198 | 2194 | 2190 | 2148 | 2144 | 21.40
1 99 2185 | 2185 | 2187 | 21.35 | 21.35 | 21.37
16QAM 50 0 20.82 | 20.80 | 20.81 20.32 | 20.30 | 20.31
50 25 20.83 | 20.77 | 20.79 | 20.33 | 20.27 | 20.29
50 50 20.75 | 20.81 20.76 | 20.25 | 20.31 20.26
100 0 20.81 20.78 | 20.79 | 20.31 20.28 | 20.29
LTE Band 7 Conducted Power(dBm) EIRP (dBm)
RB RB Channel/Frequency(MHz)
BW Modulation size | offset 20775/ | 21100/ | 21425/ | 20775/ | 21100/ | 21425/
2502.5 | 2535 | 2567.5 | 2502.5 | 2535 | 2567.5
1 0 2178 | 2226 | 2197 | 2138 | 21.86 | 21.57
1 13 2210 | 2251 | 2218 | 21.70 | 22.11 21.78
1 24 2184 | 2220 | 21.80 | 2144 | 21.80 | 2140
QPSK 12 0 2097 | 2150 | 2119 | 2057 | 21.10 | 20.79
12 6 2117 | 21.60 | 2112 | 20.77 | 21.20 | 20.72
12 13 21.09 | 2162 | 2110 | 2069 | 21.22 | 20.70
25 0 2113 | 2156 | 21.09 | 20.73 | 21.16 | 20.69
oMHz 1 0 2134 | 21.09 | 21.25 | 2094 | 20.69 | 20.85
1 13 2132 | 21.05 | 21.00 | 2092 | 20.65 | 20.60
1 24 21.07 | 21.23 | 20.98 | 20.67 | 20.83 | 20.58
16QAM 12 0 20.08 | 20.12 | 20.06 | 19.68 19.72 19.66
12 6 20.29 | 20.09 | 20.19 | 19.89 19.69 19.79
12 13 20.22 | 20.06 | 20.05 | 19.82 19.66 19.65
25 20.06 | 20.12 | 20.10 | 19.66 19.72 19.70
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Channel/Frequency(MHz)

BW Modulation SITZE; o:sBet 20800/ | 21100/ | 21400/ | 20800/ | 21100/ | 21400/
2505 2535 2565 2505 2535 2565
1 0 2279 | 22.87 | 22.75 | 2239 | 2247 | 2235
1 25 2292 | 2297 | 22.84 | 2252 | 2257 | 2244
1 49 22.81 2284 | 2283 | 22.41 2244 | 2243
QPSK 25 0 2199 | 22.09 | 2210 | 2159 | 21.69 | 21.70
25 13 2202 | 2215 | 22.03 | 2162 | 21.75 | 21.63
25 25 21.94 | 2214 | 22.01 2154 | 21.74 | 21.61
10MHz 50 0 2207 | 2210 | 22.04 | 2167 | 21.70 | 21.64
1 22.09 | 22.01 22.05 | 21.69 | 21.61 21.65
1 25 21.89 | 22.04 | 2212 | 2149 | 2164 | 21.72
1 49 22.06 | 21.97 | 2217 | 2166 | 2157 | 21.77
16QAM 25 0 21.05 | 2113 | 2096 | 20.65 | 20.73 | 20.56
25 13 21.02 | 2110 | 21.07 | 2062 | 20.70 | 20.67
25 25 2099 | 21.03 | 20.92 | 2059 | 20.63 | 20.52
50 0 20.95 | 21.07 | 21.02 | 20.55 | 20.67 | 20.62
RE RE Channel/Frequency(MHz)
BW Modulation size | offset 20825/ | 21100/ | 21375/ | 20825/ | 21100/ | 21375/
2507.5 | 2535 | 2562.5 | 2507.5 | 2535 | 2562.5
1 0 21.79 | 2223 | 2198 | 2139 | 21.83 | 21.58
1 38 22.11 2255 | 2219 | 21.71 2215 | 21.79
1 74 21.83 | 2219 | 21.79 | 2143 | 21.79 | 21.39
QPSK 36 0 20.98 | 21.51 21.20 | 20.58 21.11 20.80
36 18 2117 | 2160 | 2112 | 20.77 | 21.20 | 20.72
36 39 21.08 | 21.63 | 21.11 20.68 | 21.23 | 20.71
15MHz 75 0 2115 | 2154 | 21.08 | 20.75 | 21.14 | 20.68
1 0 21.31 2110 | 21.25 | 2091 20.70 | 20.85
1 38 21.33 | 21.06 | 21.01 2093 | 20.66 | 20.61
1 74 21.07 | 21.21 20.98 | 20.67 | 20.81 20.58
16QAM 36 0 20.08 | 20.15 | 20.07 | 19.68 19.75 19.67
36 18 20.28 | 20.08 | 20.18 | 19.88 19.68 19.78
36 39 20.23 | 20.07 | 20.06 | 19.83 19.67 19.66
75 0 20.06 | 20.12 | 20.10 | 19.66 19.72 19.70
RB RB Channel/Frequency(MHz)
BW Modulation size | offset 20850/ | 21100/ | 21350/ | 20850/ | 21100/ | 21350/
2510 2535 2560 2510 2535 2560
20MHz QPSK 1 0 2176 | 2219 | 2195 | 2136 | 21.79 | 21.55
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1 50 22.10 22.51 22.17 21.70 22.11 21.77
1 99 21.81 2218 | 21.76 21.41 21.78 21.36
50 0 20.95 2146 | 21.16 20.55 21.06 20.76
50 25 21.15 2156 | 21.09 20.75 21.16 20.69
50 50 21.05 2158 | 21.07 20.65 21.18 20.67
100 21.12 2149 | 21.04 20.72 21.09 20.64
1 21.26 21.06 | 21.20 20.86 20.66 20.80
1 50 21.29 21.04 | 20.97 20.89 20.64 20.57
1 99 21.05 21.18 | 20.96 20.65 20.78 20.56
16QAM 50 0 20.05 20.11 20.04 19.65 19.71 19.64
50 25 20.25 20.06 | 20.15 19.85 19.66 19.75
50 50 20.20 20.02 20.02 19.80 19.62 19.62
100 0 20.04 20.08 | 20.07 19.64 19.68 19.67
LTE Band 38 Conducted Power(dBm) EIRP (dBm)
Channel/Frequency(MHz)
BW | Modulation | RB size | RB offset | 37775/ | 38000/ | 38225/ | 37775/ | 38000/ | 38225/
25725 | 2595 | 2617.5 | 25725 2595 | 2617.5
1 0 21.80 | 21.75 | 21.61 21.20 21.15 | 21.01
1 13 2192 | 21.78 | 21.69 21.32 21.18 | 21.09
1 24 21.85 | 21.70 | 21.61 21.25 21.10 | 21.01
QPSK 12 0 20.87 | 20.85 | 20.71 20.27 20.25 | 20.11
12 6 20.84 | 20.90 | 20.71 20.24 20.30 | 20.11
12 13 20.93 | 20.82 | 20.69 20.33 20.22 | 20.09
5MHz 25 0 20.89 | 20.86 | 20.74 20.29 20.26 | 20.14
1 0 21.00 | 21.07 | 20.97 20.40 20.47 | 20.37
1 13 2117 | 2119 | 21.10 20.57 20.59 | 20.50
1 24 21.05 | 21.03 | 21.00 20.45 20.43 | 20.40
16QAM 12 0 19.84 | 19.90 | 19.67 19.24 19.30 | 19.07
12 6 19.85 | 19.88 | 19.68 19.25 19.28 | 19.08
12 13 19.89 | 19.86 | 19.67 19.29 19.26 | 19.07
25 0 19.88 | 19.86 | 19.79 19.28 19.26 | 19.19
Channel/Frequency(MHz)
BW | Modulation | RB size | RB offset | 37800/ | 38000/ | 38200/ | 37800/ | 38000/ | 38200/
2575 | 2595 2615 2575 2595 | 2615
1 0 2193 | 21.96 | 21.72 21.33 21.36 | 21.12
1 25 2211 | 22.08 | 21.93 21.51 2148 | 21.33
10MHz QPSK 1 49 22.00 | 21.88 | 21.74 21.40 21.28 | 21.14
25 0 21.02 | 20.94 | 20.78 20.42 20.34 | 20.18
25 13 21.00 | 20.95 | 20.78 20.40 20.35 | 20.18
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25 25 20.98 | 20.89 | 20.75 20.38 20.29 | 20.15

50 0 21.06 | 20.95 | 20.78 20.46 20.35 | 20.18

1 0 21.28 | 21.00 | 20.64 20.68 20.40 | 20.04

1 25 2146 | 2113 | 20.85 20.86 20.53 | 20.25

1 49 21.35 | 20.90 | 20.63 20.75 20.30 | 20.03

16QAM 25 0 20.10 | 20.01 | 19.80 19.50 19.41 | 19.20

25 13 20.09 | 20.01 | 19.79 19.49 19.41 | 19.19

25 25 20.11 | 19.94 | 19.75 19.51 19.34 | 19.15

50 0 20.03 | 19.94 | 19.82 19.43 19.34 | 19.22

Channel/Frequency(MHz)

BW | Modulation | RB size | RB offset | 37825/ | 38000/ | 38175/ | 37825/ | 38000/ | 38175/
25775 | 2595 | 2612.5| 2577.5 2595 | 2612.5

1 0 21.92 | 21.95 | 21.66 21.32 21.35 | 21.06

1 38 22.05 | 21.98 | 21.72 2145 21.38 | 21.12

1 74 21.95 | 21.86 | 21.64 21.35 21.26 | 21.04

QPSK 36 0 20.98 | 20.94 | 20.77 20.38 20.34 | 20.17

36 18 21.00 | 20.94 | 20.78 20.40 20.34 | 20.18

36 39 21.01 | 20.91 | 20.76 20.41 20.31 | 20.16

75 0 21.01 | 20.92 | 20.79 20.41 20.32 | 20.19

15MHz 1 0 20.91 | 20.95 | 21.02 20.31 20.35 | 20.42
1 38 21.03 | 21.01 | 21.07 20.43 20.41 | 2047

1 74 20.93 | 20.84 | 21.00 20.33 20.24 | 20.40

16QAM 36 0 19.98 | 19.92 | 19.79 19.38 19.32 | 19.19

36 18 19.99 | 19.94 | 19.78 19.39 19.34 | 19.18

36 39 20.00 | 19.89 | 19.76 19.40 19.29 | 19.16

75 0 19.98 | 19.89 | 19.79 19.38 19.29 | 19.19

Channel/Frequency(MHz)

BW | Modulation | RB size | RB offset | 37850/ | 38000/ | 38150/ | 37850/ | 38000/ | 38150/
2580 2595 2610 2580 2595 | 2610

1 0 21.65 | 21.75 | 21.56 21.05 21.15 | 20.96

1 50 2213 | 22.08 | 21.79 21.53 2148 | 21.19

1 99 21.73 | 21.64 | 21.53 21.13 21.04 | 20.93

QPSK 50 0 20.98 | 20.91 | 20.78 20.38 20.31 | 20.18

50 25 20.99 | 20.96 | 20.80 20.39 20.36 | 20.20

50 50 20.98 | 20.85 | 20.69 20.38 20.25 | 20.09

20MHz 100 0 20.96 | 20.87 | 20.76 20.36 20.27 | 20.16
1 0 20.87 | 20.71 | 20.25 20.27 20.11 | 19.65

1 50 21.34 | 21.02 | 20.47 20.74 2042 | 19.87

1 99 20.99 | 20.61 | 20.20 20.39 20.01 | 19.60

16QAM

50 0 20.00 | 19.90 | 19.84 19.40 19.30 | 19.24

50 25 20.00 | 19.95 | 19.85 19.40 19.35 | 19.25

50 50 20.00 | 19.83 | 19.77 19.40 19.23 | 19.17
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100 0 19.96 | 19.91 | 19.78 19.36 19.31 | 19.18
LTE Band 41 Conducted Power(dBm) EIRP (dBm)
RE RE Channel/Frequency(MHz)
BW Modulation size | offset 40065/ | 40640/ | 41215/ | 40065/ | 40640/ | 41215/
2537.5 | 2595 | 2652.5 | 2537.5 | 2595 | 2652.5
1 0 2213 | 2224 | 2214 | 2213 | 2224 | 2214
1 13 2245 | 2255 | 2258 | 2245 | 2255 | 22.58
1 24 22.21 2227 | 2214 | 22.21 2227 | 2214
QPSK 12 0 2128 | 2165 | 2142 | 2128 | 2155 | 21.42
12 6 2145 | 2139 | 2144 | 2145 | 2139 | 21.44
12 13 2144 | 2145 | 2145 | 2144 | 2145 | 2145
25 0 2139 | 2147 | 2154 | 2139 | 2147 | 2154
oMHz 1 0 2162 | 21.28 | 21.29 | 2162 | 21.28 | 21.29
1 13 2160 | 2159 | 21.58 | 2160 | 2159 | 21.58
1 24 2138 | 2140 | 21.36 | 21.38 | 2140 | 21.36
16QAM 12 20.34 | 20.31 20.30 | 20.34 | 20.31 20.30
12 20.54 | 20.58 | 20.55 | 20.54 | 20.58 | 20.55
12 13 20.57 | 20.24 | 20.39 | 20.57 | 20.24 | 20.39
25 0 20.44 | 2044 | 20.41 2044 | 20.44 | 20.41
RB RB Channel/Frequency(MHz)
BW Modulation size | offset 40090/ | 40640/ | 41190/ | 40090/ | 40640/ | 41190/
2540 2595 2650 2540 2595 2650
1 0 2279 | 22.87 | 2275 | 2279 | 2287 | 2275
1 25 2292 | 2297 | 22.84 | 2292 | 2297 | 2284
1 49 22.81 2284 | 2283 | 22.81 2284 | 22.83
QPSK 25 0 2199 | 22.09 | 2210 | 2199 | 22.09 | 22.10
25 13 22.02 | 2215 | 22.03 | 2202 | 22.15 | 22.03
25 25 21.94 | 2214 | 22.01 2194 | 2214 | 22.01
50 0 22.07 | 2210 | 22.04 | 22.07 | 2210 | 22.04
1OMHz 1 0 22.09 | 22.01 22.05 | 22.09 | 22.01 22.05
1 25 21.89 | 22.04 | 2212 | 21.89 | 22.04 | 2212
1 49 22.06 | 21.97 | 2217 | 2206 | 21.97 | 2217
16QAM 25 0 21.05 | 2113 | 2096 | 21.05 | 2113 | 20.96
25 13 21.02 | 2110 | 21.07 | 21.02 | 2110 | 21.07
25 25 20.99 | 21.03 | 2092 | 2099 | 21.03 | 20.92
50 0 20.95 | 21.07 | 21.02 | 2095 | 21.07 | 21.02
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Channel/Frequency(MHz)

BW Modulation SI?ZE; o:sE:at 40115/ | 40640/ | 41165/ | 40115/ | 40640/ | 41165/
25425 | 2595 | 2647.5 | 2542.5 | 2595 | 2647.5
1 0 2214 | 22.21 2215 | 2214 | 22.21 22.15
1 38 2246 | 2259 | 2259 | 2246 | 2259 | 22.59
1 74 2220 | 2226 | 2213 | 2220 | 2226 | 2213
QPSK 36 0 2129 | 2156 | 2143 | 2129 | 2156 | 2143
36 18 2145 | 2139 | 2144 | 2145 | 2139 | 2144
36 39 2143 | 2146 | 2146 | 2143 | 2146 | 21.46
15MHz 75 21.41 2145 | 2153 | 21.41 2145 | 21.53
1 2159 | 2129 | 21.29 | 2159 | 2129 | 21.29
1 38 21.61 2160 | 21.59 | 21.61 21.60 | 21.59
1 74 21.38 | 21.38 | 21.36 | 21.38 | 21.38 | 21.36
16QAM 36 0 20.34 | 20.34 | 20.31 20.34 | 20.34 | 20.31
36 18 20.53 | 20.57 | 20.54 | 20.53 | 20.57 | 20.54
36 39 20.58 | 20.25 | 2040 | 20.58 | 20.25 | 20.40
75 0 2044 | 20.44 | 20.41 2044 | 2044 | 20.41
RE RE Channel/Frequency(MHz)
BW Modulation size | offset 40140/ | 40640/ | 41140/ | 40140/ | 40640/ | 41140/
2545 2595 2645 2545 2595 2645
1 0 22.11 2217 | 2212 22.11 2217 | 2212
1 50 2245 | 2255 | 2257 | 2245 | 2255 | 2257
1 99 2218 | 2225 | 2210 | 2218 | 2225 | 22.10
QPSK 50 0 21.26 | 21.51 2139 | 21.26 | 21.51 21.39
50 25 2143 | 2135 | 21.41 2143 | 21.35 | 21.41
50 50 2140 | 21.41 2142 | 2140 | 21.41 21.42
2OMHz 100 0 2138 | 2140 | 2149 | 21.38 | 2140 | 2149
1 0 2122 | 2125 | 2124 | 2122 | 21.25 | 21.24
1 50 2157 | 2158 | 2155 | 2157 | 21.58 | 21.55
1 99 2136 | 21.35 | 2134 | 2136 | 21.35 | 21.34
16QAM 50 0 20.31 20.30 | 20.28 | 20.31 20.30 | 20.28
50 25 20.50 | 20.55 | 20.51 20.50 | 20.55 | 20.51
50 50 20.55 | 20.20 | 20.36 | 20.55 | 20.20 | 20.36
100 0 2042 | 20.40 | 20.38 | 20.42 | 20.40 | 20.38
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5.2 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is set to 51 kHz, VBW is set to 160 kHz for WCDMA Band IV.

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 4 (1.4MHz).

RBW is set to 100 kHz, VBW is set to 300 kHz for LTE Band 4 (3MHz).

RBW is set to 100 kHz, VBW is set to 300 kHz for LTE Band 4/7/38/41 (5MHz).

RBW is set to 200 kHz, VBW is set to 620 kHz for LTE Band 7/38 (10MHz).

RBW is set to 300 kHz, VBW is set to 910 kHz for LTE Band 7/38 (15MHz).

RBW is set to 430 kHz, VBW is set to 1.2MHz for LTE Band 7/38 (20MHz).

RBW is set to 300 kHz, VBW is set to 1MHz for LTE Band 4/41 (10MHz/15MHz/20MHz).

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrum
Analkyzer

EUT Splitter

Base station Simulatar

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.
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Test Result
Frequency 99% Power -26dBc
Mode Channel : )
(MHz) Bandwidth(MHz) = Bandwidth(MHz)
c . 1312 1712.4 4.1766 4.662
WCDMA Band IV 1413 1732.6 4.1623 4.676
(RMC)
1513 1752.6 41735 4.664
LTE Band 4
: Bandwidth Frequency 99% Power -26dBc
RB Modulation Channel : )
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
19957 1710.7 1.0957 1.284
1.4 20175 1732.5 1.0923 1.288
20393 1754.3 1.0938 1.282
19965 1711.5 2.7026 2915
3 20175 1732.5 2.6899 2914
20385 1753.5 2.6927 2.900
19975 1712.5 4.5007 4.873
5 20175 1732.5 4.5289 4.933
20375 1752.5 4.5232 4,912
QPSK
20000 1715 8.9907 9.583
10 20175 1732.5 8.9836 9.725
20350 1750 8.9896 9.709
20025 1717.5 13.488 14.5
15 20175 1732.5 13.44 14.42
100%
20325 1747.5 13.492 14.6
20050 1720 17.957 19.26
20 20175 1732.5 17.949 19.24
20300 1745 17.936 19.27
19957 1710.7 1.095 1.284
1.4 20175 1732.5 1.0983 1.295
20393 1754.3 1.0904 1.276
19965 1711.5 2.6885 2.931
3 20175 1732.5 2.6901 2.904
16QAM
20385 1753.5 2.6949 2.922
19975 1712.5 4.5000 4.904
5 20175 1732.5 4.5043 4.888
20375 1752.5 4.5243 4.923
10 20000 1715 8.9770 9.654
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20175 1732.5 8.9873 9.753
20350 1750 9.0045 9.733
20025 1717.5 13.483 14.58
15 20175 1732.5 13.485 14.57
20325 1747.5 13.51 14.53
20050 1720 17.964 19.37
20 20175 1732.5 17.931 19.41
20300 1745 17.978 19.36
LTE Band 7
RB Modulation Bandwidth Channel Frequency 99%'Power -2§dBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
20775 2502.5 4.4963 4.883
5 21100 2535 4.4984 4.907
21425 2567.5 4.5015 4.886
20800 2505 9.013 9.701
10 21100 2535 8.9934 9.723
aPsK 21400 2565 9.0014 9.667
20825 2507.5 13.454 14.97
15 21100 2535 13.439 14.48
21375 2562.5 13.485 14.49
20850 2510 17.919 19.28
20 21100 2535 17.979 19.20
100% 21350 2560 18.040 19.30
20775 2502.5 4.5035 4.923
5 21100 2535 4.5019 4.917
21425 2567.5 4.5039 4.908
20800 2505 8.9641 9.709
10 21100 2535 8.9809 9.740
16QAM 21400 2565 8.9978 9.662
20825 2507.5 13.476 15.71
15 21100 2535 13.447 14.31
21375 2562.5 13.498 14.43
20850 2510 17.926 19.29
20 21100 2535 17.953 19.49
21350 2560 17.953 19.32
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LTE Band 38
: Bandwidth Frequency 99% Power -26dBc
RB Modulation Channel : _
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
37775 2572.5 4.4966 4.843
5 38000 2595 4.5087 4.826
38225 2617.5 4.5196 4.86
37800 2575 9.0013 9.614
10 38000 2595 8.9999 9.827
QPsK 38200 2615 8.9931 10.15
37825 2577.5 13.434 14.63
15 38000 2595 13.422 14.59
38175 2612.5 13.457 14.88
37850 2580 17.93 20.7
20 38000 2595 17.925 19.61
100% 38150 2610 17.973 19.7
37775 2572.5 4.5032 4.85
5 38000 2595 4.5052 4.854
38225 2617.5 4.509 5.188
37800 2575 8.9947 10.14
10 38000 2595 8.9786 9.694
16QAM 38200 2615 8.9986 9.787
37825 2577.5 13.529 14.8
15 38000 2595 13.449 14.99
38175 2612.5 13.484 14.5
37850 2580 17.934 19.6
20 38000 2595 17.937 19.76
38150 2610 17.961 19.33
LTE Band 41
RB Modulation Bandwidth Channel Frequency 99%'Power -2§dBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
40065 2537.5 4.4996 5.02
5 40640 2595 4.5198 5.189
41215 2652.5 4.5071 5.046
40090 2540 9.1438 13.27
100% QPSK 10 40640 2595 9.0986 11.88
41190 2650 9.0666 10.1
40115 25425 13.465 16.2
15 40640 2595 13.44 15.76
41165 2647.5 13.499 14.83
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Report No.: R2112A1138-R3

40140 2545 17.931 22.2

20 40640 2595 17.96 19.6
41140 2645 17.903 19.77

40065 2537.5 4.5024 5.213

5 40640 2595 4.4978 5.167
41215 2652.5 4.5096 4.935

40090 2540 9.0827 12.22

10 40640 2595 9.0486 10.15
16QAM 41190 2650 9.0518 10.62
40115 2542.5 13.569 17.24

15 40640 2595 13.502 17.20
41165 2647.5 13.526 16.24

40140 2545 17.896 19.19

20 40640 2595 17.896 19.67
41140 2645 17.909 19.79
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\_/’ RF Test Report

Report No.: R2112A1138-R3

WCDMA Band IV CH-Low

WCDMA Band IV CH Middle

- s
[P —
Center Freq 1.712400000 GHz GHe
AwgiHold:> 100400

Ref 30.00 dBm

Eﬂﬂes BW 51 kHz #VBW 160 kHz Sweep 3.667
Occupied Bandwidth Total Power 29.3 dBm
4.1766 MHz

it Freq Error 4.058 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.662 MHz x dB -26.00 dB

Icenter 1.712 GHz i i Span 10 Mi

=
LA —r—Ty

Carase Freq: 1.732600000 GHz

‘Center Freq 1.732600000 GHz

Rado SiE Hone

Trig: Fres Run AvpiHeid>100/100

shnen: 8

Ret 30.00 dBm

[Center 1.733 GHz
["Res BW 51 kHz #VEBW 160 kHz

Occupied Bandwidth Total Power
4.1623 MHz

Transmit Freq Error 4.347 kHz % of OBW Power
x dB Bandwidth 4.676 MHz xdB

e Devies: BTS

Span 10 MHZ,
Sweep 3.667 ms|

29.8 dBm

99.00%
-26.00 dB

WCDMA Band IV CH High

- s
T r—T

Carner Freq: 1752600000 GH:

Center Freq 1.752600000 GHz o
Trig: Fres Run AvgiHold:> 100900

‘Ref 30.00 dBm__

Eﬂﬂes BW 51 kHz #VBW 160 kHz
Occupied Bandwidth Total Power 29.6 dBm
4.1735 MHz

Transmit Freq Error 8.198 kHz % of OBW Power 99.00 %
x dB Bandwidth 4,664 MHz x dB -26.00 dB

Radio Std None

AFGaindow © #Amen: 40 B Raio Devics: BTS

Icenter 1.753 GHz i i Epan 10 MHz

Sweep 3.667 msf]

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 28 of 113

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2112A1138-R3

LTE Band 4 QPSK 1.4MHz CH-Low

e
i Spmctnem Angterms - Lecaperd B

Center Freq 1.710700000 GHz

enter 1.711 GHz

wRes BW 30 kHz
Occupied Bandwidth

1.0957 MHz

-5,509 kHz

1.284 MHz

Transmit Freq Error
x dB Bandwidth

o Trig: Fres Aun

Canter Freq: 1710700000 OHe

BAmen: 40 4B

TVEW 91 kHz

Total Power 306 dBm

s of OBW Power 99.00 %
xdB -26.00 dB

AvgiHeld: 200200

Radio Sed: Neew

Radis Devies BTS

LTE Band 4 QPSK 3MHz CH-Low

o
[T ———

Conter Fres: 1711500000 GHE Fadio Suf Nomw
. Trig: Frew fun Avgiaid: 200200

sAmen: 40 68

Center Freq 1.711500000 GHz
Fiadhs Davice: BTS

Span 6 MHz,

enter 1.712 GHz
R Sweep 1.533 ms)

WRes BW 62 kHz #VEW 180 kHz

Occupied Bandwidth Total Power 30.9 dBm

2.7026 MHz
4.646 kHz % of OBW Power
2.915 MHz xdB

99.00 %
=26.00 dB

Transmit Freq Error
% dB Bandwidth

LTE Band 4 QPSK 1.4MHz CH-Middle

e
i Spmctnem Angterms - Lecaperd B

A Gaind

enter 1.733 GHz

wRes BW 30 kHz
Occupied Bandwidth

1.0923 MHz

2.160 kHz

1.288 MHz

Transmit Freq Error
x dB Bandwidth

Canter Freq: 1732500000 OHr

AvgiHeld: 200200

TVEW 91 kHz

Total Power 305 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

Radin Sed: Nes

Radis Devies BTS

LTE Band 4 QPSK 3MHz CH-Middle

o
T T —T

Conter Fres: 1732500000 GHE Fadio Sut Nomw
. Trig: Frew fun Avgiaid: 200200

sAmen: 40 68

Center Freq 1.732500000 GHz
Fiadhs Davice: BTS

Span 6 MHz,

enter 1.733 GHz
R Sweep 1.533 ms)

WRes BW 62 kHz #VEW 180 kHz

Occupied Bandwidth Total Power 31.2 dBm

2.6899 MHz
B.473 kHz % of OBW Power
2.914 MHz xdB

99.00 %
=26.00 dB

Transmit
% dB Bandwidth

Error

LTE Band 4 QPSK 1.4MHz CH-High

e
i Spmctnem Angterms - Lecaperd B

Center Freq 1.754200000 GHz

Occupied Bandwidth

1.0938 MHz
-1.209 kHz
1.282 MHz

Transmit Freq Error
x dB Bandwidth

Canter Freq: 1754300000 OHr

e Trig: Free Aun AvgiHeld: 200200

BAmen: 40 4B

TVEW 91 kHz

Total Power

s of OBW Power 99.00 %
xdB -26.00 dB

Radio Sed: Neew

Radis Devies BTS

Span 2.8 MHz|
Sweep I ms|

LTE Band 4 QPSK 3MHz CH-High

o
[T ———

Conter Fres: 1753800000 GHE Fadio Suf Nomw
. Trig: Frew fun Avgiaid: 200200

sAmen: 40 68

Center Freq 1.753500000 GHz
Fiadhs Davice: BTS

Span & MHz,
Sweep 1.533Ims

enter 1.754 GHz
WRes BW 62 kHz

#VEW 180 kHz

Occupied Bandwidth Total Power 30.9 dBm

2.6927 MHz
5.937 kHz % of OBW Power
2.900 MHz xdB

99.00 %
=26.00 dB

Transmit Freq Error
% dB Bandwidth
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Report No.: R2112A1138-R3

LTE Band 4 QPSK 5MHz CH-Low

enter 1713 GHz
lsRes BW 100 kHz
Occupied Bandwidth
4.5007 MHz
11.664 kHz
4,873 MHz

Transmit Freq Error
x dB Bandwidth

s~ Trig: Free Run

Radio St Nerw

Carter Fraq: 1712500000 GHz
AvgiHeid: 200200

SArien: 40 68 Radis Devies BTS

Span 10 MHz

#VBW 300 kHz Sweep 1ms)

Total Power 30.5 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

LTE Band 4 QPSK 10MHz CH-Low

o
[T ———

Conter Fres: 1715000000 GHE Radio St None

Center Freq 1.715000000 GHz
Avgikeld: 200200

Fiadhs Davice: BTS

Feef Offaet 1

enter 1.715 GHz

Res BW 200 kHz #VEBW 620 kHz

Occupied Bandwidth Total Power 30.3 dBm

8.9907 MHz
9.873 kHz % of OBW Power
9.583 MHz xdB

99.00 %
=26.00 dB

Transmit Freq Error
% dB Bandwidth

LTE Band 4 QPSK 5MHz CH-Middle

enter 1733 GHz
lsRes BW 100 kHz
Occupied Bandwidth
4.5289 MHz
14.075 kHz
4,933 MHz

Transmit Freq Error
x dB Bandwidth

- Trig: Free Run

Coenw Freq: 1722500000 OHz Radio St Neew
AvgiHeid: 200200
smen: 42 0B Radio Devics: BTS

Span 10 MHz

#VBW 300 kHz Sweep 1ms)

Total Power 30.6 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

LTE Band 4 QPSK 10MHz CH-Middle

o
[T ———

Conter Fres: 1732500000 GHE Radio St None
Trig: Frew Run Avgiaid: 200200

" sAmen: 40 0B

Center Freq 1.732500000 GHz
Fiadhs Davice: BTS

Ref Ofaat 1
_Ref 40.00

enter 1.733 GHz
Res BW 200 kHz

Span 20 MHz|

#VEBW 620 kHz Sweep 1ms|

Occupied Bandwidth Total Power 30.3 dBm

8.9836 MHz
15.584 kHz % of OBW Power
9.725 MHz xdB

99.00 %
=26.00 dB

Transmit Freq Error

LTE Band 4 QPSK 5MHz CH-High

Center Freq 1.752500000 GHz

enter 1.753 GHz
lsRes BW 100 kHz

Occupied Bandwidth

4.5232 MHz
7.485 kHz
4.912 MHz

Transmit Freq Error
x dB Bandwidth

- Trig: Free Run

Coeaw Freq: 162500000 OHE Radio St Neew
AvgiHeid: 200200

SArien: 40 68 Radis Devies BTS

Span 10 MHz

#VBW 300 kHz Sweep 1ms)

Total Power

% of OBW Power
xdB

LTE Band 4 QPSK 10MHz CH-High

o
[T ———

Conter Fres: 1750000000 GHE Radio St Nome
Trig: Frew Run Avgiaid: 200200

" sAmen: 40 0B

Center Freq 1.750000000 GHz
Fiadhs Davice: BTS

Ref Ofaat 1
_Ref 40.00

enter 1.75 GHz
Res BW 200 kHz

Span 20 MHz|
#VBW 620 kHz Sweep 1ms|

Total Power 30.4 dBm

Occupied Bandwidth

8.9896 MHz
23.717 kHz
9.709 MHz x dB

% of OBW Power 99.00 %

=26.00 dB

Transmit Error
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\_) RF Test Report

Report No.: R2112A1138-R3

LTE Band 4 QPSK 15MHz CH-Low

enter 1718 GHz
lsRes BN 300 kHz
Occupied Bandwidth
13.488 MHz
44,433 kHz
14,50 MHz

Transmit Freq Error
x dB Bandwidth

s~ Trig: Fres Run

Carter Fraq: 1717800000 GHz
AvgiHeid: 200200
SArien: 40 68

#VEBW 910 kHz

Total Power 30.4 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

Radio Std: Nerw

Radis Devies BTS

Span 30 MHz
Sweep 1ms)

LTE Band 4 QPSK 20MHz CH-Low

o
[T ———

Center Freq 1.720000000 GHz

Ref Ofaat 1
_Ref 40.00

enter 1.72 GHz

Res BW 430 kHz

Occupied Bandwidth

17.957 MHz
50.382 kHz
19.26 MHz

Transmit Freq Error
% dB Bandwidth

Conter Fres: 1720000000 GHE Radio St None

Avgikeld: 200200
Fiadhs Davice: BTS

#VEW 1.2 MHz

Total Power 30.6 dBm

% of OBW Power
xdB

99.00 %
=26.00 dB

LTE Band 4 QPSK 15MHz CH-Middle

enter 1733 GHz
lsRes B 300 kHz
Occupied Bandwidth
13.440 MHz
41.493 kHz
14.42 MHz

Transmit Freq Error
x dB Bandwidth

- Trig: Free Run

Carter Fraq: 1732500000 GHz
AvgiHeid: 200200

Radio Std: Ners

SArien: 40 68 Radis Devies BTS

#VEBW 910 kHz

Total Power 30.5 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

Span 30 MHz
Sweep 1ms)

LTE Band 4 QPSK 20MHz CH-Middle

o
[T ———

Center Freq 1.732500000 GHz

Ref Ofaat 1
_Ref 40.00

enter 1.733 GHz

Res BW 430 kHz

Occupied Bandwidth

17.949 MHz
50.216 kHz
19.24 MHz

Transmit Freq Error

" sAmen: 40 0B

Canter Freq: 1732500000 GHe Fadio S1d. None

Trig: Frew Run Avgikeld: 200200
Fiadhs Davice: BTS

#VEW 1.2 MHz

Total Power 30.6 dBm

% of OBW Power
xdB

99.00 %
=26.00 dB

LTE Band 4 QPSK 15MHz CH-High

Center Freq 1.747500000 GHz

FRes BW 300 kHz

Occupied Bandwidth

13.492 MHz
38.929 kHz
14.60 MHz

Transmit Freq Error
x dB Bandwidth

- Trig: Free Run

Carter Fraq: 1747500000 GHz
AvgiHeid: 200200
SArien: 40 68

#VEBW 910 kHz

Total Power

% of OBW Power
xdB

99.00 %
-26.00 dB

Radio Sed: Neew

Radis Devies BTS

Span 30 MHz
Sweep 1ms)

LTE Band 4 QPSK 20MHz CH-High

o
[T ———

Center Freq 1.745000000 GHz

Ref Offaat 1.74 4B
_Ref 40.00

enter 1.745 GHz
Res BW 430 kHz

Occupied Bandwidth

17.936 MHz
39.783 kHz
19.27 MHz

Transmit Error

" sAmen: 40 0B

Conter Fres: 1745000000 GHE Radio St None

Trig: Frew Run Avgikeld: 200200
Fiadhs Davice: BTS

#VEW 1.2 MHz

Total Power 30.5 dBm

% of OBW Power
xdB

99.00 %
=26.00 dB
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LTE Band 4 16QAM 1.4MHz CH-Low

e
i Spmctnem Angterms - Lecaperd B

Radio Sed: Neew

Center Freq 1.710700000 GHz Canter Freq: 1.710700000 GHz
Fres Fiun

AvgiHeld: 200200

" aAmen: 40 dB Radio Device: BTS

Span 2.8 MHz|

TVEW 91 kHz Sweep 1 ms!

Occupied Bandwidth Total Power 294 dBm
1.0950 MHz

-384 Hz s of OBW Power
1.284 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

LTE Band 4 16QAM 3MHz CH-Low

o
[T ———

Center Freq 1.711500000 GHz

enter 1.712 GHz

#Res BW 62 kHz
Occupied Bandwidth

2.6885 MHz

575 Hz

2,931 MHz

Transmit Freq Error
% dB Bandwidth

- Trig: Frew Run

Canter Freq: 1711500000 GHe
Avgikeld: 200200
sAmen: 40 68

#VEW 180 kHz

Total Power 30.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

Fadio Suf Nomw

Fiadhs Davice: BTS

Span 6 MHz,
Sweep 1.533Ims

LTE Band 4 16QAM 1.4MHz CH-Middle

e
i Spmctnem Angterms - Lecaperd B

Conter Fre: 1732800000 GHz Radio Sed: Neew
u. Trig: Freefun ‘AvgiHola: 200200

BAmen: 40 4B

Center Freq 1.732500000 GHz
Radio Devies BTS

enter 1.733 GHz

WRes BW 30 kHz TVEW 91 kHz

Occupied Bandwidth Total Power 29.6 dBm
1.0983 MHz

=2.117 kHz
1.295 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

% of OBW Power

LTE Band 4 16QAM 3MHz CH-Middle

o
T T —T

Center Freq 1.732500000 GHz

enter 1.733 GHz

#Res BW 62 kHz
Occupied Bandwidth

2.6901 MHz

7.918 kHz

2,904 MHz

Transmit
% dB Bandwidth

Error

Canter Freq: 1732500000 GHe
Avgikeld: 200200

#VEW 180 kHz

Total Power 30.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

Fadie S1d Neow

Fiadhs Davice: BTS

Span 6 MHz,
Sweep 1.533Ims

LTE Band 4 16QAM 1.4MHz CH-High

e
i Spmctnem Angterms - Lecaperd B

Conter Fre: 1754300000 GHz Radio St Neew
. Trig: FresFiun ‘AvgiHola: 200200
e 40 3B

Center Freq 1.754200000 GHz
Radis Devies BTS

TVEW 91 kHz

Total Power 295 dBm

Occupied Bandwidth
1.0904 MHz
12 Hz
1.276 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

s of OBW Power

LTE Band 4 16QAM 3MHz CH-High

o
[T ———

Center Freq 1.753500000 GHz

enter 1.754 GHz
WRes BW 62 kHz

Occupied Bandwidth

2.6949 MHz
4.534 kHz
2.922 MHz

Transmit Freq Error
% dB Bandwidth

- Trig: Frew Run

Canter Freq: 1753500000 GHe
Avgikeld: 200200
sAmen: 40 68

#VEW 180 kHz

Total Power 30.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

Fadie S1d Nenw

Fiadhs Davice: BTS

Span & MHz,
Sweep 1.533Ims

TA Technology (Shanghai) Co., Ltd.
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LTE Band 4 16QAM 5MHz CH-Low

e
i Spmctnem Angterms - Lecaperd B

Center Freq 1.712500000 GHz

enter 1.713 GHz
wRes BW 100 kHz
Occupied Bandwidth
4.5000 MHz
16.315 kHz
4.904 MHz

Transmit Freq Error
x dB Bandwidth

o Trig: Fres Aun

Canter Freq: 1712500000 OHr

BAmen: 40 4B

FVEW 300 kHz

Total Power 295 dBm

s of OBW Power 99.00 %
xdB -26.00 dB

AvgiHeld: 200200

RM»QSB!. Nem o

Radis Devies BTS

Span 10 MHz
Sweep 1ms)

LTE Band 4 16QAM 10MHz CH-Low

o
[T ———

Conter Fres: 1715000000 GHE Fadio Sut Nomw
. Trig: Frew fun Avgiaid: 200200

sAmen: 40 68

Center Freq 1.715000000 GHz
Fiadhs Davice: BTS

Span 20 MHz|
Sweep 1ms

enter 1.715 GHz

WRes BW 200 kHz #VEBW 620 kHz

Occupied Bandwidth Total Power
8.9770 MHz

12.889 kHz % of OBW Power
9.654 MHz xdB

99.00 %
=26.00 dB

Transmit Freq Error
% dB Bandwidth

LTE Band 4 16QAM 5MHz CH-Middle

e
i Spmctnem Angterms - Lecaperd B

Center Freq 1.732500000 GHz

enter 1.733 GHz
wRes BW 100 kHz
Occupied Bandwidth
4.5043 MHz
13.855 kHz
4,888 MHz

Transmit Freq Error
x dB Bandwidth

Canter Freq: 1732500000 OHr

AvgiHeld: 200200

FVEW 300 kHz

Total Power 296 dBm

% of OBW Power
xdB

Radio Sed: h

Radis Devies BTS

Span 10 MHz
Sweep 1ms)

LTE Band 4 16QAM 10MHz CH-Middle

o
T T —T

Conter Fres: 1732500000 GHE Fadio Sut Nomw
. Trig: Frew fun Avgiaid: 200200

sAmen: 40 68

Center Freq 1.732500000 GHz
Fiadhs Davice: BTS

Span 20 MHz|
Sweep 1ms

enter 1.733 GHz

WRes BW 200 kHz #VEBW 620 kHz

Occupied Bandwidth Total Power
8.9873 MHz

24,580 kHz % of OBW Power
8.753 MHz xdB

99.00 %
=26.00 dB

Transmit Error
% dB Bandwidth

LTE Band 4 16QAM 5MHz CH-High

e
i Spmctnem Angterms - Lecaperd B

Center Freq 1.752500000 GHz

- RAmer 40 4B

WRes BW 100 kHz

Occupied Bandwidth

4.5243 MHz
17.498 kHz
4.923 MHz

Transmit Freq Error
x dB Bandwidth

Canter Freq: 1752500000 OHr
un

FVEW 300 kHz

Total Power 296 dBm

s of OBW Power
xdB

AvgiHeld: 200200

Radio St Neew

Radis Devies BTS

Span 10 MHz
Sweep 1ms)

LTE Band 4 16QAM 10MHz CH-High

o
[T ———

Conter Fres: 1750000000 GHE Fadio Sut Nomw
. Trig: Frew fun Avgiaid: 200200

sAmen: 40 68

Center Freq 1.750000000 GHz
Fiadhs Davice: BTS

Span 20 MHz|
Sweep 1ms

enter 1.75 GHz

WRes BW 200 kHz #VEBW 620 kHz

Total Power

Occupied Bandwidth

9.0045 MHz
28.141 kHz
9.733 MHz xdB

% of OBW Power 99.00 %

=26.00 dB

Transmit Freq Error
% dB Bandwidth
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Report No.:

R2112A1138-R3

LTE Band 4 16QAM 15MHz CH-Low

e
i Spmctnem Angterms - Lecaperd B

Conter Freq: 1717600000 GHz Radio Std: Nerw
u. Trig: Freefun ‘AvgiHola: 200200

BAmen: 40 4B

Center Freq 1.717500000 GHz
Radis Devies BTS

Span 30 MHz
Sweep 1ms)

enter 1.718 GHz

Res BW 300 kHz FVEW 910 kHz

Occupied Bandwidth Total Power 29.5 dBm

13.483 MHz
38.142kHz 9
1458 MHz  xdB

of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

LTE Band 4 16QAM 20MHz CH-Low

o
[T ———

Center Freq 1.720000000 GHz

Feef Offaet 1

enter 1.72 GHz

Res BW 430 kHz

Occupied Bandwidth

17.964 MHz
28.243 kHz
19.37 MHz

Transmit Freq Error
% dB Bandwidth

Canter Freq: 1720000000 GHe

#VEW 1.2 MHz

Total Power

% of OBW Power
xdB

Radio St None
Avgiaid: 200200
Radio Devics: BTS

99.00 %
=26.00 dB

LTE Band 4 16QAM 15MHz CH-Middle

e
i Spmctnem Angterms - Lecaperd B

Center Freq 1.732500000 GHz Cantar Freq: 1731500000 Ofz Radio 1. Neew
AvgiHold: 200200

Radis Devies BTS

Span 30 MHz
Sweep 1ms)

enter 1.733 GHz

Res BW 300 kHz FVEW 910 kHz

Occupied Bandwidth Total Power 294 dBm

13.485 MHz
35933kHz 9
1457 MHz  xdB

of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

LTE Band 4 16QAM 20MHz CH-Middle

o
[T ———

Center Freq 1.732500000 GHz

Ref Ofaat 1
_Ref 40.00

enter 1.733 GHz
Res BW 430 kHz

Occupied Bandwidth
17.931 MHz

72.272 kHz
19.41 MHz

Transmit Freq Error

Canter Freq: 1732500000 GHe

Trig: Frew Run

" sAmen: 40 0B

#VEW 1.2 MHz

Total Power

% of OBW Power
xdB

Fadio Sut Norw
Avgiaid: 200200
Radio Devics: BTS

99.00 %
=26.00 dB

LTE Band 4 16QAM 15MHz CH-High

e
i Spmctnem Angterms - Lecaperd B

Canter Freg: 1747500000 OHE
un AvgiHeld: 200200

Center Freq 1.747500000 GHz Radio Std: New

" aAmen: 40 dB Radio Device: BTS

enter 1.748 GHz
Res BW 300 kHz

Span 30 MHz
#VEW 910 kHz Sweep 1ms

Total Power 295 dBm

Occupied Bandwidth

13.510 MHz
20.444 KHz
14,53 MHz

of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

LTE Band 4 16QAM 20MHz CH-High

o
[T ———

Center Freq 1.745000000 GHz

Ref Ofaat 1
_Ref 40.00

enter 1.745 GHz
Res BW 430 kHz

Occupied Bandwidth

17.978 MHz
37.811 kHz
19.36 MHz

Transmit Error

Canter Freq: 1745000000 GHe

- Trig: Frew Run
sAmen: 40 68

#VEW 1.2 MHz

Total Power

% of OBW Power
xdB

Radio St Nome
Avgiblaia: 200200
Radio Dwvice: BTS

99.00 %
=26.00 dB
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\_) RF Test Report

Report No.: R2112A1138-R3

=
T r—T

LTE Band 7 QPSK 5MHz CH-Low

LTE Band 7 QPSK 10MHz CH-Low

Center Freq 2.502500000 GHz

enter 2.503 GHz
lsRes BW 100 kHz

Occupied Bandwidth
4.4963 MHz

11.669 kHz
4,883 MHz

mit Freq Error
x dB Bandwidth

Carnter Froq: 2 502500000
s~ Trig: Free Run
SArien: 40 68

#VBW 300 kHz

Total Power

% of OBW Power
xdB

aHe Radio Std: Nerw
AvgiHeid: 200200

Radis Devies BTS

Span 10 MHz
Sweep 1ms)

30.3 dBm

99.00 %
-26.00 dB

o
[T ———

Center Freq 2.505000000 GHz Canter Freq: 2 505000000 GH.
- Trig: Frew Aun Avgikeld: 200200
sAmen: 40 68

Fadie S14 Nenw

Fiadhs Davice: BTS

enter 2.505 GHz

Span 20 MHz|
WRes BW 200 kHz

#VEBW 620 kHz Sweep 1ms|

Occupied Bandwidth
9.0130 MHz

34.758 kHz
9.701 MHz

Total Power 30.1 dBm

Transmit Freq Error % of OBW Power

xdB

99.00 %
=26.00 dB

% dB Bandwidth

=
T r—T

LTE Band 7 QPSK 5MHz CH-Middle

Center Freq 2.535000000 GHz

enter 2.535 GHz
lsRes BW 100 kHz

Occupied Bandwidth
4.4984 MHz

14.004 kHz
4,907 MHz

Transmit Freq Error
x dB Bandwidth

- Trig: Free Run

Carter Fraq: 2 835000000 GHz
Avg
sAmen: 8

#VBW 300 kHz

Total Power

% of OBW Power
xdB

30.1 dBm

99.00 %
-26.00 dB

Radio Std: Nerw
{Heidk: 200200

Radis Devies BTS

Span 10 MHz
Sweep 1ms)

LTE Band 7 QPSK 10MHz CH-Middle

o
T T —T

Center Freq 2.535000000 GHz Canter Freq: 2 838000000 GHr
- Trig: Frew Aun Avgikeld: 200200
sAmen: 40 68

Fadio Suf Nomw
Radio Devics: BTS

Ref Offaat 200 4B

Ref 40.00 dBm_

enter 2.535 GHz Span 20 MHz|
WRes BW 200 kHz

#VEBW 620 kHz Sweep 1ms|

Occupied Bandwidth

8.9934 MHz
23.370 kHz
9.723 MHz

Total Power 30.0 dBm

Transmit Error

% of OBW Power
% dB Bandwidth

xdB

99.00 %
=26.00 dB

=
T r—T

LTE Band 7 QPSK 5MHz CH-High

Center Freq 2.567500000 GHz

FRes BW 100 kHz

Occupied Bandwidth

4.5015 MHz
12.080 kHz
4,886 MHz

mit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
xdB

Carter Fraq: 2 857500000 GHz
s~ Trig: Free Run
sArien

[t
Al Hold
40 08

#VBW 300 kHz

99.00

30.1 dBm

-26.00 dB

Radio Sed: Neew
200200
Radio Devics: BTS

Span 10 MHz
Sweep 1ms)

%

Center Freq 2.565000000 GHz

enter 2.565 GHz
WRes BW 200 kHz

Transmit Freq Error
% dB Bandwidth

LTE Band 7 QPSK 10MHz CH-High

o
[T ———

Canter Freq: 2565000000 GHe

Hi
- Trig: Frew Aun Avgikeld: 200200
sAmen: 40 68

Fadie S14 Nenw

Fiadhs Davice: BTS

Span 20 MHz|

#VEBW 620 kHz Sweep 1ms|

Occupied Bandwidth

9.0014 MHz
18.558 kHz
9,667 MHz

Total Power 30.0 dBm

% of OBW Power
xdB

99.00 %
=26.00 dB
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\_) RF Test Report

Report No.: R2112A1138-R3

LTE Band 7 QPSK 15MHz CH-Low

enter 2508 GHz
lsRes BN 300 kHz
Occupied Bandwidth
13.454 MHz
54,972 kHz
14.97 MHz

Transmit Freq Error
x dB Bandwidth

s~ Trig: Fres Run

Carter Fraq: 2 807800000 GHz
AvgiHeid: 200200
SArien: 40 68

#VEBW 910 kHz

Total Power 30.2 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

Radio Std: Nerw

Radis Devies BTS

Span 30 MHz
Sweep 1ms)

LTE Band 7 QPSK 20MHz CH-Low

o
[T ———

Center Freq 2.510000000 GHz

Feef Offast 211 4B

enter 2.51 GHz

Res BW 430 kHz

Occupied Bandwidth

17.919 MHz
56.033 kHz
19,28 MHz

Transmit Freq Error
% dB Bandwidth

Conter Fres: 2810000000 GHE Radio St Nome

Avgikeld: 200200
Fiadhs Davice: BTS

#VEW 1.2 MHz

Total Power 30.3 dBm

% of OBW Power
xdB

99.00 %
=26.00 dB

LTE Band 7 QPSK 15MHz CH-Middle

enter 2535 GHz
lsRes BN 300 kHz
Occupied Bandwidth
13.439 MHz
37.433 kHz
14.48 MHz

Transmit Freq Error
x dB Bandwidth

- Trig: Free Run

Carter Fraq: 2 835000000 GHz
AvgiHeid: 200200
sArien

#VEBW 910 kHz

Total Power 30.1 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

Radio Std: Nerw

Radis Devies BTS

Span 30 MHz
Sweep 1ms)

LTE Band 7 QPSK 20MHz CH-Middle

o
[T ———

Center Freq 2.535000000 GHz

enter 2.535 GHz

Res BW 430 kHz

Occupied Bandwidth

17.979 MHz
39.746 kHz
19,20 MHz

Transmit Freq Error

Conter Fres: 2838000000 GHE Fadio Suf Nomw
Trig: Frew Aun Avgiaid: 200200

" sAmen: 40 0B Radio Device: BTS

#VEW 1.2 MHz

Total Power 30.0 dBm

% of OBW Power
xdB

99.00 %
=26.00 dB

LTE Band 7 QPSK 15MHz CH-High

=
T r—T

Center Freq 2562500000 GHz

enter 2.563 GHz
lsRes BW 300 kHz

Occupied Bandwidth
13.485 MHz
26.619 kHz
.49 MHz

Transmit Freq Error
x dB Bandwidth

- Trig: Free Run

Carter Fraq: 2 852500000 GHz
AvgiHeid: 200200
SArien: 40 68

#VEBW 910 kHz

Total Power 30.1 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

Radio Std: Nerw

Radis Devies BTS

Span 30 MHz
Sweep 1ms)

LTE Band 7 QPSK 20MHz CH-High

o
[T ———

Center Freq 2.560000000 GHz

enter 2.56 GHz
Res BW 430 kHz

Occupied Bandwidth

18.040 MHz
57.224 kHz
19,30 MHz

Transmit Error

Conter Fres: 2560000000 GHE Fadio Sut Nomw

Trig: Frew Run Avgikeld: 200200

" sAmen: 40 0B Radio Device: BTS

#VEW 1.2 MHz

Total Power 30.0 dBm

% of OBW Power
xdB

99.00 %
=26.00 dB
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\_) RF Test Report

Report No.: R2112A1138-R3

LTE Band 7 16QAM 5MHz CH-Low

e
i Spmctnem Angterms - Lecaperd B

Center Freq 2.502500000 GHz

enter 2.503 GHz
wRes BW 100 kHz
Occupied Bandwidth
4.5035 MHz
15.993 kHz
4.923 MHz

Transmit Freq Error
x dB Bandwidth

o Trig: Fres Aun

Canter Freq: 2502500000 OHr

BAmen: 40 4B

FVEW 300 kHz

Total Power 295 dBm

s of OBW Power 99.00 %
xdB -26.00 dB

AvgiHeld: 200200

Radio Std: Neew

Radis Devies BTS

Span 10 MHz
Sweep 1ms)

LTE Band 7 16QAM 10MHz CH-Low

o
[T ———

Center Freq 2.505000000 GHz

enter 2.505 GHz
wRes BW 200 kHz
Occupied Bandwidth
8.9641 MHz
34.806 kHz
9.709 MHz

Transmit Freq Error
% dB Bandwidth

- Trig: Frew Aun

Canter Freq: 2505000000 GHe
Avgikeld: 200200
sAmen: 40 68

#VEBW 620 kHz

Total Power

% of OBW Power 99.00 %
xdB -26.00 dB

Fadie S14 Nenw

Fiadhs Davice: BTS

Span 20 MHz|
Sweep 1ms

LTE Band 7 16QAM 5MHz CH-Middle

e
i Spmctnem Angterms - Lecaperd B

Center Freq 2.535000000 GHz

enter 2.535 GHz
WRes BW 100 kHz

Occupied Bandwidth
4.5019 MHz

12.013 kHz
4.917 MHz

Transmit Freq Error
x dB Bandwidth

. Trig: Fres Aun

Canter Freq: 2535000000 OHr

BAmen: 40 4B

FVEW 300 kHz

Total Power 292 dBm

% of OBW Power
xdB

AvgiHeld: 200200

Radio Std: Neew

Radis Devies BTS

Span 10 MHz
Sweep 1ms)

LTE Band 7 16QAM 10MHz CH-Middle

o
T T —T

Center Freq 2.535000000 GHz

Feef Offast 203 4B
Ref 4i

enter 2.535 GHz
wRes BW 200 kHz
Occupied Bandwidth
8.9809 MHz
31.094 kHz
9.740 MHz

Transmit Error
% dB Bandwidth

- Trig: Frew Aun

Canter Freq: 2838000000 GHe
Avgikeld: 200200
sAmen: 40 68

#VEBW 620 kHz

Total Power

% of OBW Power 99.00 %
xdB -26.00 dB

Fadie S14 Nenw

Fiadhs Davice: BTS

Span 20 MHz|
Sweep 1ms

LTE Band 7 16QAM 5MHz CH-High

e
i Spmctnem Angterms - Lecaperd B

Center Freq 2.567500000 GHz

- RAmer 40 4B

WRes BW 100 kHz

Occupied Bandwidth

4.5039 MHz
13.306 kHz
4.908 MHz

Transmit Freq Error
x dB Bandwidth

Canter Freq: 2567500000 OHr
un

FVEW 300 kHz

Total Power 291 dBm

s of OBW Power
xdB

AvgiHeld: 200200

Radio Std: Neew

Radis Devies BTS

Span 10 MHz
Sweep 1ms)

LTE Band 7 16QAM 10MHz CH-High

o
[T ———

Center Freq 2.565000000 GHz

enter 2.565 GHz
WRes BW 200 kHz

Occupied Bandwidth

8.9978 MHz
26.867 kHz
9.662 MHz

Transmit Freq Error
% dB Bandwidth

- Trig: Frew Aun

Canter Freq: 2565000000 GHe
Avgikeld: 200200
sAmen: 40 68

#VEBW 620 kHz

Total Power

% of OBW Power 99.00 %
xdB -26.00 dB

Fadie S14 Nenw

Fiadhs Davice: BTS

Span 20 MHz|
Sweep 1ms

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2112A1138-R3

LTE Band 7 16QAM 15MHz CH-Low

e
i Spmctnem Angterms - Lecaperd B

Center Freq 2.507500000 GHz

enter 2.508 GHz
wRes BW 300 kHz
Occupied Bandwidth
13.476 MHz
47.510 kHz
15.71 MHz

Transmit Freq Error
x dB Bandwidth

o Trig: Fres Aun

Canter Freq: 2507500000 OHr

BAmen: 40 4B

FVEW 910 kHz

Total Power 295 dBm

s of OBW Power 99.00 %
xdB -26.00 dB

AvgiHeld: 200200

Radio Std: Neew

Radis Devies BTS

Span 30 MHz
Sweep 1ms)

LTE Band 7 16QAM 20MHz CH-Low

o
[T ———

Center Freq 2.510000000 GHz

Feef Offast 211 4B

enter 2.51 GHz
Res BW 430 kHz
Occupied Bandwidth
17.926 MHz
73.598 kHz
19,28 MHz

Transmit Freq Error
% dB Bandwidth

- Trig: Frew Aun

Conter Fres: 2810000000 GHE Fadio Sut Nomw

Avgikeld: 200200

sAmen: 40 68 Fiadhs Davice: BTS

#VEW 1.2 MHz

Total Power

% of OBW Power 99.00 %
xdB -26.00 dB

LTE Band 7 16QAM 15MHz CH-Middle

e
i Spmctnem Angterms - Lecaperd B

Center Freq 2.535000000 GHz

enter 2.535 GHz
wRes BW 300 kHz
Occupied Bandwidth
13.447 MHz
33.840 kHz
14,31 MHz

Transmit Freq Error
x dB Bandwidth

. Trig: Fres Aun

Canter Freq: 2535000000 OHr

BAmen: 40 4B

FVEW 910 kHz

Total Power 292 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

AvgiHeld: 200200

Radio Std: Nerw

Radis Devies BTS

Span 30 MHz
Sweep 1ms)

LTE Band 7 16QAM 20MHz CH-Middle

o
T T —T

Center Freq 2.535000000 GHz

Feef Offast 203 4B
Ref 4i

enter 2.535 GHz
Res BW 430 kHz
Occupied Bandwidth
17.953 MHz
57.479 kHz
19.49 MHz

Transmit Error
% dB Bandwidth

- Trig: Frew Aun

Conter Fres: 2838000000 GHE Fadio Suf Nomw
Avgiaid: 200200

sAmen: 40 68 Fiadhs Davice: BTS

#VEW 1.2 MHz

Total Power

% of OBW Power 99.00 %
xdB -26.00 dB

LTE Band 7 16QAM 15MHz CH-High

e
i Spmctnem Angterms - Lecaperd B

Center Freq 2.562500000 GHz

- RAmer 40 4B

Canter Freq: 2562500000 OHr
Fres Fiun

AvgiHeld: 200200

Radio Std: Nerw

Radis Devies BTS

WRes BW 300 kHz

Occupied Bandwidth

13.498 MHz
35.999 kHz
14.43 MHz

Transmit Freq Error
x dB Bandwidth

FVEW 910 kHz

Total Power 292 dBm

s of OBW Power
xdB

Span 30 MHz
Sweep 1ms)

LTE Band 7 16QAM 20MHz CH-High

o
[T ———

Center Freq 2.560000000 GHz

enter 2.56 GHz
WRes BW 430 kHz

Occupied Bandwidth

17.953 MHz
21.000 kHz
19.32 MHz

Transmit Freq Error
% dB Bandwidth

- Trig: Frew Aun

Conter Fres: 2560000000 GHE Fadio Sut Nomw
Avgiaid: 200200

sAmen: 40 68 Fiadhs Davice: BTS

#VEW 1.2 MHz

Total Power

% of OBW Power 99.00 %
xdB -26.00 dB
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\_) RF Test Report

Report No.: R2112A1138-R3

LTE Band 38 QPSK 5MHz CH-Low

LTE Band 38 QPSK 10MHz CH-Low

Center Freq 2.572500000 GHz

enter 2.573 GHz
lsRes BW 100 kHz

Occupied Bandwidth
4.4966 MHz

21.877 kHz
4,843 MHz

mit Freq Error
x dB Bandwidth

Corter Freq: 2 87500000 GH2
AvgiHeid: 200200

s~ Trig: Free Run
SArien: 40 68 Radis Devies BTS

Span 10 MHz

#VBW 300 kHz Sweep 1ms)

Total Power 29.3 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

Radio Sed: Neew

o
[T ———

Center Freq 2.575000000 GHz Canter Freq: 2 575000000 GHr
- Trig: Frew Aun Avgikeld: 200200
sAmen: 40 68

Fadie S1d Nenw

Fiadhs Davice: BTS

enter 2.575 GHz Span 20 MHz|
WRes BW 200 kHz #VEBW 620 kHz Sweep 1ms|

Occupied Bandwidth
9.0013 MHz

Transmit Freq Error

Total Power

29.127 kHz
9.614 MHz

% of OBW Power
xdB

99.00 %
=26.00 dB

% dB Bandwidth

LTE Band 38 QPSK 5MHz CH-Middle

Center Freq 2.595000000 GHz

enter 2.505 GHz
lsRes BW 100 kHz

Occupied Bandwidth

4.5087 MHz
10.375 kHz
4,826 MHz

Transmit Freq Error

x dB Bandwidth

- Trig: Free Run

Coenwr Freq; 2 588000000 OHE Radio Sed: Neew
AvgiHeid: 200200
sAren: 40 Radio Devics: BTS

Span 10 MHz

#VBW 300 kHz Sweep 1ms)

Total Power 29.4 dBm

% of OBW Power
xdB

LTE Band 38 QPSK 10MHz CH-Middle

o
T T —T

Center Freq 2.595000000 GHz Canter Freq: 2 895000000 GHr
- Trig: Frew Aun Avgikeld: 200200
sAmen: 40 68

Radio St None
Radio Devics: BTS

enter 2.505 GHz

Span 20 MHz|
WRes BW 200 kHz

#VEBW 620 kHz Sweep 1ms|

Occupied Bandwidth

8.9999 MHz
30.243 kHz
9,827 MHz

Total Power
Transmit Error

% of OBW Power
% dB Bandwidth

xdB

99.00 %
=26.00 dB

LTE Band 38 QPSK 5MHz CH-High

Center Freq 2.617500000 GHz

FRes BW 100 kHz

Occupied Bandwidth

4.5196 MHz
14.776 kHz
4,860 MHz

mit Freq Error
x dB Bandwidth

Carnter Fraq: 2 617500000 04
s~ Trig: Free Run
SArien: 40 68

Total Power

% of OBW Power
xdB

Radio St Neew
AvgiHeid: 200200

Radis Devies BTS

Span 10 MHz

#VBW 300 kHz Sweep 1ms)

29.4 dBm

99.00 %
-26.00 dB

WRes BW 200 kHz

LTE Band 38 QPSK 10MHz CH-High

o
[T ———

Center Freq 2.615000000 GHz Canter Freq: 2 815000000 GHr
e~ Trig: FreeAun Avgikeld: 200200
sAmen: 40 68

Fadie S1d Nenw

Fiadhs Davice: BTS
Feef Offast 211 4B

enter 2.615 GHz

Span 20 MHz|

#VEBW 620 kHz Sweep 1ms|

Occupied Bandwidth

8.9931 MHz
17.593 kHz
10.15 MHz

Total Power

Transmit Freq Error

% dB Bandwidth

% of OBW Power
xdB

99.00 %
=26.00 dB
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\_) RF Test Report

Report No.: R2112A1138-R3

LTE Band 38 QPSK 15MHz CH-Low

LTE Band 38 QPSK 20MHz CH-Low

Center Freq 2.577500000 GHz

enter 2578 GHz
lsRes BN 300 kHz
Occupied Bandwidth
13.434 MHz

mit Freq Error 1
x dB Bandwidth

14 kHz
14.63 MHz

Coeter Freg: 2 577500000 GH2
AvgiHeid: 200200

- Trig: Free Run
SArien: 40 68

#VEBW 910 kHz

Total Power 29.1 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

Radio St Neew

Radis Devies BTS

Span 30 MHz
Sweep 1ms)

o
[T ———

Center Freq 2.580000000 GHz Canter Freq: 2 880000000 GHr
- Trig: Frew Aun Avgikeld: 200200
sAmen: 40 68

Fadie S14 Nenw

Fiadhs Davice: BTS

enter 2.58 GHz
WRes BW 430 kHz #VEW 1.2 MHz

Occupied Bandwidth

17.930 MHz
65.008 kHz
20.70 MHz

Total Power

Transmit Freq Error

% of OBW Power
% dB Bandwidth

xdB

99.00 %
=26.00 dB

LTE Band 38 QPSK 15MHz CH-Middle

Center Freq 2.595000000 GHz

enter 2.505 GHz
lsRes BW 300 kHz

Occupied Bandwidth

13.422 MHz
26.048 kHz
14.59 MHz

Transmit Freq Error

x dB Bandwidth

- Trig: Free Run

Carter Froq: 2 835000000

ke
AvgiHeid: 200200
sAmen: 8

#VEBW 910 kHz

Total Power 29.2 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

Radio St Neew

Radis Devies BTS

Span 30 MHz
Sweep 1ms)

LTE Band 38 QPSK 20MHz CH-Middle

o
T T —T

Center Freq 2.595000000 GHz Canter Freq: 2 895000000 GHr
e Trig: FreeAun Avgikeld: 200200
sAmen: 40 68

Radio St None
Radio Devics: BTS

enter 2.595 GHz
WRes BW 430 kHz #VEW 1.2 MHz

Occupied Bandwidth
17.925 MHz

28.066 kHz
19.61 MHz

Total Power

Transmit Error

% of OBW Power
xdB

99.00 %
=26.00 dB

% dB Bandwidth

LTE Band 38 QPSK 15MHz CH-High

Center Freq 2.612500000 GHz

FRes BW 300 kHz

Occupied Bandwidth

13.457 MHz
35,233 kHz
14.88 MHz

mit Freq Error
x dB Bandwidth

Carner Froq: 2 612500000
s~ Trig: Fres Run
SArien: 40 68

Total Power

% of OBW Power
xdB

ke
AvgiHeid: 200200

#VEBW 910 kHz

29.2 dBm

99.00 %
-26.00 dB

Radio St Neew

Radis Devies BTS

Span 30 MHz
Sweep 1ms)

WRes BW 430 kHz

LTE Band 38 QPSK 20MHz CH-High

o
[T ———

Center Freq 2.610000000 GHz Canter Freq: 2 810000000 GHr.
e~ Trig: FreeAun Avgikeld: 200200
sAmen: 40 68

Fadie S14 Nenw

Fiadhs Davice: BTS
Feef Offast 211 4B

enter 2.61 GHz

#VEW 1.2 MHz

Occupied Bandwidth

17.973 MHz
48.556 kHz
19.70 MHz

Total Power

Transmit Freq Error
% dB Bandwidth

% of OBW Power
xdB

99.00 %
=26.00 dB
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\_) RF Test Report

Report No.: R2112A1138-R3

LTE Band 38 16QAM 5MHz CH-Low

e
i Spmctnem Angterms - Lecaperd B

Center Freq 2.572500000 GHz

enter 2.573 GHz
wRes BW 100 kHz
Occupied Bandwidth
4.5032 MHz
13.809 kHz
4,850 MHz

Transmit Freq Error
x dB Bandwidth

o Trig: Fres Aun

Canter Freq: 2572500000 OHr

BAmen: 40 4B

FVEW 300 kHz

Total Power 286 dBm

s of OBW Power 99.00 %
xdB -26.00 dB

AvgiHeld: 200200

Radio Sed: Neew

Radis Devies BTS

Span 10 MHz
Sweep 1ms)

LTE Band 38 16QAM 10MHz CH-Low

o
[T ———

Conter Fres: 2575000000 GHE Radio St Nome
. Trig: Frew fun Avgiaid: 200200

sAmen: 40 68

Center Freq 2.575000000 GHz
Fiadhs Davice: BTS

Span 20 MHz|
Sweep 1ms

enter 2.575 GHz

WRes BW 200 kHz #VEBW 620 kHz

Total Power 28.4 dBm

Occupied Bandwidth
8.9947 MHz

10.545 kHz % of OBW Power
10.14 MHz xdB

99.00 %
=26.00 dB

Transmit Freq Error
% dB Bandwidth

LTE Band 38 16QAM 5MHz CH-Middle

e
i Spmctnem Angterms - Lecaperd B

Center Freq 2.595000000 GHz

Canter Freq: 2585000000 OHr

AvgiHeld: 200200

Radio St Noew

Radis Devies BTS

enter 2.595 GHz
wRes BW 100 kHz
Occupied Bandwidth
4.5052 MHz
10.648 kHz
4,854 MHz

Transmit Freq Error
x dB Bandwidth

FVEW 300 kHz

Total Power 284 dBm

% of OBW Power
xdB

Span 10 MHz
Sweep 1ms)

LTE Band 38 16QAM 10MHz CH-Middle

o
T T —T

Conter Fres: 2885000000 GHE Radio St None
. Trig: Frew fun Avgiaid: 200200

sAmen: 40 68

Center Freq 2.595000000 GHz
Fiadhs Davice: BTS

Span 20 MHz|
Sweep 1ms

enter 2.505 GHz

WRes BW 200 kHz #VEBW 620 kHz

Total Power 28.2 dBm

Occupied Bandwidth
8.9786 MHz

21.577 kHz % of OBW Power
9.694 MHz xdB

99.00 %
=26.00 dB

Transmit Error
% dB Bandwidth

LTE Band 38 16QAM 5MHz CH-High

e
i Spmctnem Angterms - Lecaperd B

Center Freq 2.617500000 GHz

- RAmer 40 4B

WRes BW 100 kHz

Occupied Bandwidth

4.5090 MHz
12.075 kHz
5,188 MHz

Transmit Freq Error
x dB Bandwidth

Canter Freq: 2817500000 OHr
Fres Fiun

FVEW 300 kHz

Total Power 286 dBm

s of OBW Power
xdB

AvgiHeld: 200200

RM»QISB!. .Nem o

Radis Devies BTS

Span 10 MHz
Sweep 1ms)

LTE Band 38 16QAM 10MHz CH-High

o
[T ———

Conter Fres: 2815000000 GHE Radio St Nome
. Trig: Frew fun Avgiaid: 200200

sAmen: 40 68

Center Freq 2.615000000 GHz
Fiadhs Davice: BTS

Feef Offast 211 4B

Span 20 MHz|
Sweep 1ms

enter 2.615 GHz
WRes BW 200 kHz #VEBW 620 kHz

Total Power 28.1 dBm

Occupied Bandwidth

8.9986 MHz
7.433 kHz
9.787 MHz x dB

% of OBW Power 99.00 %

=26.00 dB

Transmit Freq Error
% dB Bandwidth
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LTE Band 38 16QAM 15MHz CH-Low

e
i Spmctnem Angterms - Lecaperd B

Conter Freq: 2577600000 GHz Radio St Neew
u. Trig: Freefun ‘AvgiHola: 200200

BAmen: 40 4B

Center Freq 2.577500000 GHz
Radis Devies BTS

enter 2.578 GHz
WRes BW 300 kHz

Span 30 MHz

FVEW 910 kHz Sweep 1ms)

Occupied Bandwidth Total Power 284 dBm

13.529 MHz
34.500 kHz
14,80 MHz

s of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

LTE Band 38 16QAM 20MHz CH-Low

o
[T ———

Conter Fres: 2580000000 GHE Radio St None
. Trig: Frewfun Avgiaid: 200200

sAmen: 40 68

Center Freq 2.580000000 GHz
Fiadhs Davice: BTS

enter 2.58 GHz

WRes BW 430 kHz #VEW 1.2 MHz

Total Power 28.5 dBm

Occupied Bandwidth

17.934 MHz
13.378 kHz % of OBW Power
19.60 MHz xdB

99.00 %
=26.00 dB

Transmit Freq Error
% dB Bandwidth

LTE Band 38 16QAM 15MHz CH-Middle

e
i Spmctnem Angterms - Lecaperd B

Conter Freq: 2585000000 GHz Radio St Neew

Center Freq 2.595000000 GHz
AvgiHeld: 200200

Radis Devies BTS

enter 2.595 GHz
WRes BW 300 kHz

Span 30 MHz

FVEW 910 kHz Sweep 1ms)

Occupied Bandwidth Total Power 28.3 dBm

13.449 MHz
14.508 kHz
14.99 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

LTE Band 38 16QAM 20MHz CH-Middle

o
T T —T

Conter Fres: 2885000000 GHE Radio St Nome
. Trig: Frew fun Avgiaid: 200200

sAmen: 40 68

Center Freq 2.595000000 GHz
Fiadhs Davice: BTS

enter 2.595 GHz

WRes BW 430 kHz #VEW 1.2 MHz

Total Power 28.4 dBm

Occupied Bandwidth

17.937 MHz
37.590 kHz % of OBW Power
19.76 MHz x dB

99.00 %
=26.00 dB

Transmit
% dB Bandwidth

Error

LTE Band 38 16QAM 15MHz CH-High

e
i Spmctnem Angterms - Lecaperd B

Canter Freq: 2812500000 OHr
Fres Fiun AvgiHeld: 200200

Center Freq 2.612500000 GHz Radio Sed: New

- RAmer 40 4B Radio Device: BTS

Span 30 MHz

WRes BW 300 kHz FVEW 910 kHz Sweep 1ms)

Total Power 284 dBm

Occupied Bandwidth

13.484 MHz
22.027 kHz
14,50 MHz

s of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

LTE Band 38 16QAM 20MHz CH-High

o
[T ———

Canter Freq: 2610000000 GHe Fadio S1d: None
e~ Trig: FreeAun Avgikeld: 200200

sAmen: 40 68

Center Freq 2.610000000 GHz
Fiadhs Davice: BTS

Feef Offast 211 4B

enter 2.61 GHz
WRes BW 430 kHz #VEW 1.2 MHz

Total Power 28.3 dBm

Occupied Bandwidth

17.961 MHz
54,815 kHz
19.33 MHz xdB

% of OBW Power 99.00 %

=26.00 dB

Transmit Freq Error
% dB Bandwidth
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LTE Band 41 QPSK 5MHz CH-Low

LTE Band 41 QPSK 10MHz CH-Low

Carner Freq: 2 E3T500000 GHz
Trig: Fres Run
#Arien: 40 5B

er Freq 2,537500000 GHz

_Ref 40.00 dBm

enter 2.538 GHz

FRes BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
4.4996 MHz

=533 Hz % of OBW Power
5.020 MHz x dB

Transmit Freq Error
x dB Bandwidth

Radio Std None

AvgiHold:>100/900

s Dwvien: BTS

Span 10 MHz
Sweep 1ms

29.5 dBm

99.00 %
-26.00 dB

=
[ e———T

Carase Freq: 2 540000000 GHz

Center Freq 2.540000000 GHz
Trig: Fres Run
48

.-I:!I’Itel 2.54 GHz

Res BW 300 kHz #VEW 1 MHz

Occupied Bandwidth Total Power
9.1438 MHz

-18.820 kHz
13.27 MHz

Transmit Error

x dB Bandwidtk

% of OBW Power
xdB

Rado 52 Hone

AvpiHeid>100/100

e Devies: BTS

Span 20 MHz
Sweep 1ms;

29.8 dBm

99.00%
-26.00 dB

LTE Band 41 QPSK 5MHz CH-Middle

Carner Freq: 2 38000000 GH:

z
Trig: Fres Run AvgiHold:>100/900

AFGaniow © BAmien: 40 B

enter 2.505 GHz

FRes BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
4.5198 MHz

4,451 kHz % of OBW Power
5.189 MHz x dB

Transmit Freq Error
x dB Bandwidth

Radio Std None
Raio Devics: BTS
Clear Write

Average
——

Span 10 MHz
Sweep 1ms

29.2 dBm

99.00 %
-26.00 dB

LTE Band 41 QPSK 10MHz CH-Middle

=
[T ———

Carasr Freq: 2 895000000 GHz

Center Freq 2.595000000 GHz
Trig: Fres Run
48

_Ref 40.00 dBm

.-I:!I’Itel 2.595 GHz

Res BW 300 kHz #VEW 1 MHz

Occupied Bandwidth Total Power
9.0986 MHz

-23.733 kHz
11,88 MHz

Transmit Freq Error
x dB Bandwidtk

& of OBW Power
xdB

Rado SiE Hone

AvpiHeid>100/100

e Devies: BTS

Span 20 MHz
Sweep 1ms;

29.3 dBm

99.00%
-26.00 dB

Corner Freq: 2 852500000 GHz
Trig: Fres Run

AFGaniow © BAmien: 40 B

enter 2.653 GHz
FRes BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power
4.5071 MHz

1.539 kHz % of OBW Power
5.046 MHz x dB

Transmit Freq Error
x dB Bandwidth

Radio Std None

AvgiHold:>100/900

s Dwvien: BTS

Span 10 MHz
Sweep 1ms

29.4 dBm

99.00 %
-26.00 dB

LTE Band 41 QPSK 10MHz CH-High

=
[ e———T

Carasr Freq: 2 850000000 GHz

Center Freq 2.650000000 GHz
Trig: Fres Run
48

_Ref 40.00 dBm

.-I:!I’Itel 2.65 GHz
Res BW 300 kHz

#VEW 1 MHz

Occupied Bandwidth Total Power
9.0666 MHz

14.378 kHz
10.10 MHz

Transmit Error % of OBW Power

xdB

Rado St Hone

AvpiHeid>100/100

e Devies: BTS

Span 20 MHz
Sweep 1ms;

29.2 dBm

99.00%
-26.00 dB
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LTE Band 41 QPSK 15MHz CH-Low

er Freq 2,542500000 GHz Comter Freq: 2 542500000 GHE Racio St Hone
o Trig: Fres Aun AvglHold:> 1004100
sanen: 40 B Raio Devics: BTS

_Ref 40.00 dBm

enter 2.541 GHz i i Epan 40 MHz
lsRes BW 300 kHz SVBW 1MHz Sweep 1ms

Occupied Bandwidth Total Power 29.4 dBm

13.465 MHz

Transmit Freq Error 7.241 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.20 MHz x dB -26.00 dB

LTE Band 41 QPSK 20MHz CH-Low

=
[ e———T

Center Freq 2.545000000 GHz Certer Freg: 2 825000000 GHz Raso S1d Mo
W Trig: Fres Run AvglHeid>150100
wAmen: &0 68 Faie Davies: BTS

_Ref 40.00 dBm

[center 2.545 Gz i i Epan 40 MHz]
Res BW 300 kHz FVEW 1 MHz Sweep 1ms,

Occupied Bandwidth Total Power 29.6 dBm
17.931 MHz

Transmit Error -16.509 kHz % of OBW Power 99.00 %

% dB Bandwidth 22.20 MHz xdB -26.00 dB

Coener Fraq: 2598000000 GHz Radio Std None
Trig: Free Run AvglHold:> 1004100
sanen: 40 B Raio Devics: BTS

enier 2595 GHzZ i i Epan 40 MHz
FRes BW 300 kHz #VBW 1 MHz Sweep 1ms
Occupied Bandwidth Total Power 29.1 dBm
13.440 MHz
Transmit Freq Error -4.772 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.76 MHz x dB -26.00 dB

LTE Band 41 QPSK 20MHz CH-Middle

=
[T ———

Center Freq 2.595000000 GHz Carasr Freq: 2 895000000 GHz e Sud None
Trig: Fres Run AvpiHeid>100/100
48 e Devies: BTS

_Ref 40.00 dBm

[center 2.595 Gz i i Epan 40 MHz]
Res BW 300 kHz FVEW 1 MHz Sweep 1ms,

Occupied Bandwidth Total Power 29.8 dBm

17.960 MHz
Transmit Freq Error =24.031 kHz & of OBW Power 99.00 %
x dB Bandwidth 19,60 MHz xdB -26.00 dB

Coensr Fraq: 2647500000 GHz Radio Std None
Trig: Free Run AvglHold:> 1004100
sanen: 40 B Raio Devics: BTS

Span 40 MHz
[FRes BW 300 kHz #VBW 1 MHz Sweep 1ms
Occupied Bandwidth Total Power 29.6 dBm
13.499 MHz
Transmit Freq Error 2,269 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.83 MHz xdB -26.00 dB

LTE Band 41 QPSK 20MHz CH-High

=
[ e———T

Center Freq 2,645000000 GHz Caraer Freq: 2 845000000 GHz e Sud None
Trig: Fres Run AvpiHeid>100/100
e Devies: BTS

_Ref 40.00 dBm

[center 2645 GHz ) ) Span 40 MHZ,
Res BW 300 kHz FVEW 1 MHz Sweep 1ms|

Occupied Bandwidth Total Power 29.4 dBm
17.903 MHz

Transmit 6.574 kHz % of OBW Power 99.00 %

19.77 MHz xdB -26.00 dB
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LTE Band 41 16QAM 5MHz CH-Low

e

Eevi Spmitnem eerm - Dccaeed B

Canter Freq; 2 537500000 GHE Radio Std None
W Trig: Fres Run AvglHold:> 100100

i Gaintow WA 40 B

Center Freq 2.537500000 GHz
s Dwvien: BTS

Ref 40.00 dBm

.-I:!I’lle‘l 2.538 GHz
Res BW 100 kHz

Span 10 MHz

SVEW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 28.3 dBm
4.5024 MHz

4,008 kHz % of OBW Power 99.00 %
5.213 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

LTE Band 41 16QAM 10MHz CH-Low

=

gt Spertnars Arubyzer - Gcrapend B
Center Freq 2.540000000 GHz Caraer Freq: 2540000000 GHz
Trig: Fres Run
48

W Gain Lo © BAn: 50

_Ref 40.00 dBm

.-I:!I’Itel 2.54 GHz

Res BW 300 kHz #VEW 1 MHz

Occupied Bandwidth Total Power
9.0827 MHz

Transmit Freq Error 433 Hz i OBW Power
x dB Bandwidth 12.22 MHz xdB

Rado SiE Hone

AvpiHeid>100/100

e Devies: BTS

Span 20 MHz
Sweep 1ms;

28.3 dBm

99.00%
-26.00 dB

LTE Band 41 16QAM 5MHz CH-Middle

=
i St Angterms - Lecaperd B

Cantar Freq; 2 495000000 GHz
o Trig: Fres Run AvglHold:> 100900
Amen: 43 dB Facio Duvice: BTS

Center Freq 2.595000000 GHz

Ref 4000 dBm

Span 10 MHz

.-I:!I’lle‘l 2.595 GHz
R Sweep 1ms

es BW 100 kHz SVEW 300 kHz

Occupied Bandwidth Total Power 28.1 dBm
4.4978 MHz

=3.652 kHz s of OBW Power 99.00 %
5.167 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

LTE Band 41 16QAM 10MHz CH-Middle

=
[T ———

Carasr Freq: 2 895000000 GHz

Center Freq 2.595000000 GHz
Trig: Fres Run
48

_Ref 40.00 dBm

.-I:!I’Itel 2.595 GHz

Res BW 300 kHz #VEW 1 MHz

Occupied Bandwidth Total Power
9.0486 MHz

6,337 kHz & of OBW Power
10.15 MHz xdB

Transmit Freq Error

% dB Bandwidth

AvpiHeid>100/100

e Devies: BTS

Average
e
Max Hold
s
Span 20 MHzZ,
Sweep 1ms;

28.2 dBm

99.00%
-26.00 dB

LTE Band 41 16QAM 5MHz CH-High

e
Eevi Spmitnem eerm - Dccaeed B

Canter Freq; 2 852800000 GHE Radio Std None

AvglHold:>1004100

Raio Devics: BTS

.-I:!I’lle‘l 2.653GHz
Res BW 100 kHz

Span 10 MHz

SVEW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 282 dBm

4.5096 MHz
Transmit Freq Error 634 Hz
x dB Bandwidth 4.935 MHz xdB

f OBW Power

LTE Band 41 16QAM 10MHz CH-High

=
[ e———T

Carasr Freq: 2 850000000 GHz

Center Freq 2.650000000 GHz
Trig: Fres Run
48

_Ref 40.00 dBn

.-I:!I’Itel 2.65 GHz

Res BW 300 kHz #VEW 1 MHz

Occupied Bandwidth Total Power
9.0518 MHz

6.538 kHz f OBW Power
10.62 MHz xdB

Transmit Freq Error
% dB Bandwidt

Rado St Hone

AvpiHeid>100/100

e Devies: BTS

Average

Max Hold

Span 20 MHz
Sweep 1ms;

28.7 dBm

99.00%
-26.00 dB
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LTE Band 41 16QAM 15MHz CH-Low

=
i St Angterms - Lecaperd B

Canter Freq; 2 542800000 GHE Radio Std None

Center Freq 2.542500000 GHz
AvgiHold:>100/900

s Dwvien: BTS

‘Ref 40.00 dBm

.-I:!I’lle‘l 2.543 GHz
Res BW 300 kHz

Span 40 MHz

TVEW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 28.5 dBm
13.569 MHz

3.994 kHz % of OBW Power
17.24 MHz xdB

Transmit Freq Error
x dB Bandwidth

LTE Band 41 16QAM 20MHz CH-Low

=
[ e———T

Caraee Froq: 2 845000000 GHz
o Trig: Fres Run
#hnen; £

Center Freq 2.545000000 GHz

_Ref 40.00 dBm

.-I:!I’Itel 2.545 GHz

Res BW 300 kHz #VEW 1 MHz

Occupied Bandwidth Total Power
17.896 MHz

4.432 kHz f OBW Power
19.19 MHz xdB

Transmit Freq Error
% dB Bandwidth

Rado St Hone

AvpiHeid>100/100

e Devies: BTS

Span 40 MHz
Sweep 1ms;

28.5 dBm

99.00%
-26.00 dB

LTE Band 41 16QAM 15MHz CH-Middle

e

Eevi Spmitnem eerm - Dccaeed B

Canter Freq; 2 588000000 GHE Radio Std

W Trig: Fres Run AvglHold:> 100100
sAnen: 48 0B

Center Freq 2.595000000 GHz
s Dwvien: BTS

e S

Span 40 MHz

.-I:!I’lle‘l 2.595 GHz
Sweep 1ms

Res BW 300 kHz TVEW 1 MHz

Occupied Bandwidth Total Power 284 dBm
13.502 MHz

-11.288 kHz s of OBW Power 99.00 %
17.20 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

LTE Band 41 16QAM 20MHz CH-Middle

=
[T ———

Carasr Freq: 2 895000000 GHz

Center Freq 2.595000000 GHz
Trig: Fres Run
48

_Ref 40.00 dBm

.-I:!I’Itel 2.595 GHz

Res BW 300 kHz #VEW 1 MHz

Occupied Bandwidth Total Power
17.896 MHz

=5.962 kHz s of OBW Power
1957 MHz xdB

Transmit Freq Error
% dB Bandwidth

AvpiHeid>100/100

Rado SiE Hone

e Devies: BTS

Average
e
Max Hold
s
Span 40 MHz|
Sweep 1ms;

28.3 dBm

99.00%
-26.00 dB

LTE Band 41 16QAM 15MHz CH-High

=
i St Angterms - Lecaperd B

GH Radio Sl None
AvglHold:>1004100
Raio Devics: BTS

.-I:!I’lle‘l 2.648 GHz
Res BW 300 kHz

Span 40 MHz

TVEW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 29.3 dBm
13.526 MHz

5.945 kHz
16.24 MHz xdB

Transmit Freq Error f OBW Power

x dB Bandwidth

LTE Band 41 16QAM 20MHz CH-High

=
[ e———T

Caraer Freq: 2 845000000 GHz

Center Freq 2.645000000 GHz
Trig: Fres Run

_Ref 40.00 dBn

.-I:!I’Itel 2.645 GHz

Res BW 300 kHz #VEW 1 MHz

Occupied Bandwidth Total Power
17.909 MHz

9.320 kHz f OBW Power
19.79 MHz xdB

Transmit Freq Error
% dB Bandwidt

AvpiHeid>100/100

PPy TracaDstactor

e Devies: BTS

Clear Write
I

Average
==
Max Hold
s

Span 40 MHz
Sweep 1ms; Min Hold

28.0 dBm

99.00%
-26.00 dB
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5.3 Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured.

The testing follows KDB 971168 D01 v03r01 Section 6.0

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

For LTE Band 41 Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the
band edge. Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

RBW is set to 51 kHz, VBW is set to 160 kHz for WCDMA Band IV.

RBW is set to 15 kHz, VBW is set to 43 kHz for LTE Band 4 (1.4MHz).

RBW is set to 30 kHz, VBW is set to 91 kHz for LTE Band 4 (3MHz).

RBW is set to 51 kHz, VBW is set to 150 kHz for LTE Band 4 (5MHz).

RBW is set to 50 kHz, VBW is set to 200 kHz for LTE Band 7/38/41 (5MHz)

RBW is set to 100 kHz, VBW is set to 300kHz for LTE Band 4/7/38/41 (10MHz).

RBW is set to 150 kHz, VBW is set to 470 kHz for LTE Band 4 (15MHz).

RBW is set to 200 kHz, VBW is set to 620 kHz for LTE Band 4 (20MHz)

RBW is set to 200 kHz, VBW is set to1MHz for LTE Band 7/38/41 (15MHz/20MHz).

on spectrum analyzer.

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

Checked that all the results comply with the emission limit line.

Test Setup
EUT splitter Spectrum
Analyzer
Base station Simulator
Limits
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Rule Part 27.53(h) specifies that “ for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780

MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and
2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log+o (P) dB”

Rule Part 27.53(m) (4)/ specifies that “for BRS and EBS stations. For mobile digital stations, the
attenuation factor shall be not less than 40 + 10 log (P) dB on all frequencies between the channel
edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5
megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more
than X megahertz from the channel edge, where X is the greater of 6 megahertz or the actual
emission bandwidth as defined in paragraph (m)(4) of this section. In addition, the attenuation factor
shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and
55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent
channel BRS or EBS licensees.

Example:

The limit line is derived from 43 + 10log (P) dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

= [30 + 10log (P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.
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Test Result
All the test traces in the plots shows the test results clearly.

WCDMA Band IV CH-Low WCDMA Band IV CH-High

Center Fraq 1,755000000 GHz Avg Type: AMS mm
2 " sAnen: 40 48

Center Freq 1,710000000 GHz Avg Type: RME
Li st g et AvgiHold:>100/900 Trig: Fres fiun AvpiHeid 100100
nr #Asnen: 40 2B

Ref 23.00 dBm

Rel 23.00 dBm

I
Trace Average Trace Average
Max Hold

Max Hold
| —

Min Hold Min Hold

=
View Blank

] —
ViewBlank

Trace On

Center 1.755000 GHz " Span 5.000 MHz

~ Span 5.000 MHz [ —
#Res BW 51 kHz #VBW 160 kHz* 0 ms (1001 pts)

EVEW 160 kHz* Sweep (#5wp) 2.400 ms (1001 pts)

00 GHz
FRes BW 51 kHz

LTE Band 4 QPSK 1.4MHz CH-Low, 1 RB LTE Band 4 QPSK 1.4MHz CH-High, 1 RB

Avg Type: RMS . Center Freq 1.755000000 GHz Aoy Type: RMS
AwgiHeid: 100100 ¥ i - Trig: Free Aun Auvgitiols: 100100
0 wAmer: 40 0B

s~ Trig: Free Run

Center 1.710000 GHz ) B ) e ) ) 0 MHz Center 1.755000 GHz Span 2.800 MHz
#Res BIW 15 kHz SVBIW 43 kHz* 7 01 pts) #Res BIW 15 kHz SVEW 43 kHz* Sweep 1547 ms (1001 pts)

vy Type: AMS
- Trig: Fres Run AvgiMoka: 1001100
sAmee 40 6B

Avg Type: AMS
s Trig: Fres Run AvgiHedd: 100400

sAmen: 40 68

Center 1.755000 GHz ) ) "~ Span 2.800 MHz
#Res BIW 15 kHz SVEBW 43 kHz* Sweep 1547 ms (1001 pts)

SVBW 43 kHz*
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LTE Band 4 QPSK 3MHz CH-Low, 1 RB

SVBW 01 kHz*

LTE Band 4 QPSK 3MHz CH-High, 1 RB

nter Freq 1.755000000 GHz
¥

- Trig: Frew Run
sAmen: 40 68

Avgikleld: 100100

Mant 1.75 4B
00 dBm

Center 1. B ) B
#Res BW

Span 6.000 MHz
Sweep 8.267 ms (1001 pis)

FVBW 01 kHz*

Avg Type: AMS
gl

wgiHeid: 1004100

Center 1.710000 GH:
Fhes BW 30 kHz

Sp 00 MHz
Sweep 2.267 ms (1001 pts)

SVBW 01 kHz*

LTE Band 4 QPSK 3MHz CH-High, 100%RB

gt Spatrar Anabze - S 14

vy Type: AMS

Center Freq 1.755000000 GHz
Avgikleld: 100100

- Trig: Frew Run
sAmen: 40 68

Span 6.000 MHz
Sweep 8.267 ms (1001 pis)

Center 1. GH
#Res BW 30 kHz

FVBW 01 kHz*

LTE Band 4 QPSK 5MHz CH-Low, 1 RB

Freq 1.710000000 GHz Avg Type: RMS
e - Trig: Free Run AvgiHeid: 100100
sAmen: 40 68

~ Span 10.00
Sweep 4.800 ms (1001

SVBW 150 kHz*

LTE Band 4 QPSK 5MHz CH-High, 1 RB

gt Spatrar Anabze - S 14

vy Type: AMS

r Freq 1.755000000 GHz
Avgikleld: 100100

o Trig: FrewFun
sAmen: 40 68

Span 10.00 MHz
Sweep 4.800 ms (1001 pis)

Center 1.755000 GHz
#Res BW 51 kHz

FVBW 150 kHz*
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